MODEL 1390
CAUTOMATIC  HAY  BALER

PARTS MANUAL




. Keep all shields in place.
Always siop engine before leaving operator's position and
in any case, make sufe precautions are taken,
Wait for alt movement to stop before servicing this Machine.
Keep hands, fast and ciothing away from. power driven pars.
. Never adjust, lubricale, clean or unciog unless engine is
stopped,
Read operaior's manual before operating machine. Blustrated
pans listing is available from your dealer, :
After servicing, make sure that tools and paris are stored and
reinstall  shields,
.Make cerain everyone is cisar of machine before starling
angine or operation,
Contact with moving parts or with any material which can be
drawn info moving parts can result in serious injury.
. Use flashing warning Jights when operating on highways
excapt when prohibited by law.

. Bavor mit der Masshine gearbaite! wird, sind die

Bedienungsaciaitung und die angebrachten Himwaimhiider
2y lesen. Alle Sicherheils-vorschriften sind sinzuhalien.

. Vor Inbetriebnahme ist darauf zu achten, dass aile
Schutzeindchiungen angebracht sind, und dass sich keine
Persan im Getahrenbereich der Maschine authiilt,

. Inslandsetzungs, Einsteliungs, Wariungs und
Reintgungsarbeiten nur bei abgeschalietem Anmeb und
stillstehandar Maschine vomehmen

. Werkzeuge oder andere Jose Teile nicht in order auf der
Maschine belassen.

. Bei Fahrten auf 8ffenflichen Sirassen sind die in threm Lande
geltersde Vorschriflen und Regelungen seinzuhalten,

-Maintenir fous les protecteurs en piace,
Toujours améter le moteur avant de quitier le poste de
! conduiie el, d'une facon génsrale. s'assurer que foutss les
précautions sont prises.

3. Aftendre 'arrdt de toutes les piéces en mouvement avant
-dintervenir sur la machine,

4. Ne pas approcher mains, pieds, véiemenis des parties en
mougvernent.

5. Ne jamals régler, graisser, natioyer ou debot:rref la machine
sans que & moleur soit arrdté.

§. Prendre connaissance du.manuel d'ulifisation avant de
iravailler avec ja machine. e cafaiogue pléces de rechanges
est disponible chez wvotre concessionnaire,

7. Aprés infervention, velller a ce que jes oufils et p:eces soient
rangés af remefire les carters en place.

8. S'assurer que personne n'est prés de la machine avant de
démairer le meteur ou de fravailier.

9. Risque de dégats importants sl quelgu’un ou quslq'ue chose

est happé par des piéces en mouvement.
10, utiliser les feux de détresse pour la conduite sur routes sauf

si la loi Tinterdit,

. Tenere tutie fe prolezioni at loro posto
. Spegnere sempre i motore prima di lasclare § postn di guida
e, in.linea di massima, assicurarsi che siano press tutte le
precauzioni. .
. Atienderé Parresto completo. di fulli gli orgam prima di
intervenire sulia macchina.
. Non awicinare mani, piedi, vestiti agll organi in movimento.
. Solo a motore spento si pud registrare, ingrassare, pulire ¢
aliminare gii ingolfamenti.
. Consullare attentamente il manuale d'istruzione prima di
iniziare il lavoro con la macchina. B catalogo paril di ricambio é
disponibiie presso il vostro coneessicnnario. §
. Popo qualsiasi intervenic sistemare atirezzi e pezzi e rimettere,
a posto le protezioni.
. ‘Assicurarsi che non ¢ sia nessuno nelle vicinanze della
macchina prima di metteria il mofo o iniziare # lavoro.
. Rischi e gravi infortund subiscono coloro che sono agganciati
da parif in movimento.
10.Utilizare i fari lampeggianti durante i tras!enmerds su stracla,




INTRODUCTION

HOW TO USE THE MANUAL

This manual contains fllustrations and parts list of components
and assemblies which make up the machine. Each page
consist of the name of the assembiy or component, a reference
number, part number, part name and the quantities of the part
used,

Assemble or component name helps identify the illustration
and parts list for each figure. This name also helps locate the
general area of the machine where the assemble or component
can be located,

Reference numbers shown in a column refers to the numbered
paris in the illustration, This fies the part in the illustration to
the part number and description in the parts list.

Part numbers are used fo identify individual parts or part
assembles

Part descriptions provide the name of the part, plus
additional information such as dimensional specification and -
what parts are grouped together to form part assemblies,
which helps you identify the pari(s).

Quantities listed for each illustration are only for that
assemble or component and not the fotal used per machine,

This parts manual is not intended to be a complete guide for
machine service or repairs, Gontact your dealer for any of
your service or technical requirements,

UPDATING AN REORDERING MANUALS

The parts lists, llustrations and specifications in this manual
are based on the latest information available at the time of
publication. Your machine may have product improvement and
options no vet contained in this manual,

J.A. Freeman & Sen, Ing. reserves the right to make changes at
any time without notice or obligation fo you.

Your dealer will receive notice of these changes and can assist
you with aceurate parts identification when ordering.

A copy of this manual is supplied with each machine.
Additional coples are available through you dealer. When
ordering additional manuals, use the rearder number fisted on
the front cover and the quantity needed.

SERIAL NO, 137 -
ORDER NO. PB 1330200

Copyright Reserved 2000




PARTS LIST

FOR

MODEL 1390 BALER

It is the policy of JA, Freeman & Son, Inc. to constantly improve it's products whenever it is practical o do so.

J.A, Freeman & Son, nc. reserves the right to redesign or change it's equipment or component paris thereof
without incurring any obligation to install or furnish such changes on equipment previously delivered.

Unauthotized changes or additions to equfpment manufactured by JA. Freeman & Son Inc. refieves the company
of further responsibility for warranted operation and breakage replacerment.




SAFETY

J.A Freeman & Son is greatly concerned with safety. The Freeman Baler is furmnished with
safety features. Even with these safety features, personal injury can still occur if the operator is

careless, negligentorthoughtless whenmaintaining, lubricating, operating, unclogging, or
servicing the machine. ~

Your Freeman.Bater has safety shields to help preveht personal injury. Donot operate the
machine unless all shields are in place. There are also “CAUTION,” “DANGER,” and “BE
CAREFUL” decals on the machine. Read and pay attention to the decals.

Foilowing is a list of precautions that_should be taken to help prevent personal injury:

1‘~ .

2

10.
1.
12,
13,
14,

18.

16.

6

KEEP ALL SHIELDS IN PLACE. ,
SHUT OFF TRACTOR ENGINE BEFORE ADJUSTING, LUBRICATING,

- CLEANING OR SERVICING THE BALER.

WAIT FOR ALL. MOVEMENT TO STOP BEFORE SERVICING BALER.

KEEP HANDS, FEET, AND CLOTHING AWAY FROM POWER DRIVEN
PARTS. -

KEEP ALL SHIELDS INSTALLED AND KEEP CLEAR OF THE P.T.0. DRIVE
LINE. . :

KEEP ALL OTHERS OFF BALER.

USE APPROPRIATE SIGNS OR WARNING LIGHTS WHEN OPERATING CON
HIGHWAYS. - ,

MAKE CERTAIN EVERYONE IS CLEAR OF BALER BEFORE ENGAGING P.T.O.
DRIVE LINE.

DO NOT RIDE ON ANY PART OF THE BALER WHILE iN OPERATION.

KEEP HANDS AND FEET CLEAR OF PICKUP. |

KEEP HANDS AWAY FROM KNOTTER WHEN BALER P.T.0. DRIVE IS ENGAGED.
PERIODICALLY CHECK ALL NUTS AND BOLTS FCR TIGHTNESS.

ALWAYS USE LIGHTS FOR NIGHT WORK.

AS A SAFETY PRECAUTIONIT IS. RECCMMENDED THAT A “A”B”C” FIRE
EXTINGUISHER BE CARRIED ON THE BALER AT ALL TIMES. ITISALSC

RECOMMENDED TO CARRY A FOUR GALLON WATER CONTAINER WITH
PUMP, OR AS REQUIRED BY LOCAL AND STATE LAW.

AVOID LOOSE CLOTHING WHICH CAN EASILY BE CAUGHT IN MOVING PARTS.

REMEMBER ‘SAFETY’ IS ONLY A WORD UNTIL IT IS PUT INTO PRACTICE.

WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE BALER
WITHOUT SHIELDS TO ALLOW FOR ABETTER VIEW OF THE AREA BEING

ADDRESSED. THE BALER SHOULD NEVER BE OPERATED WITH ANY OF THE
SAFETY SHIELDS REMOVED.







SERIAL NUMBER LOCATION AND IDENTIFICATION

SERIAL NUMBER LOCATION

The serial numberis an E.mpt)rtantpiece of information aboutthe machine and it may be '
necessary to know it before obtaining the correct replacement part. The serial number
} is locaied on the right front tongue brace as shown. '

WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE
BALER WITHOUT SHIELDS TO ALLOW FOR A BETTER VIEW OF THE AREA
BEING ADDRESSED. THE BALER SHOULD NEVER BE OPERATEDWITHANY OF
THE SAFETY SHIELDS REMOVED.

NOTE: ILLUSTRATIONS ARE FOR "ORDERING" INFORMATION ONLY, AND
ARE NOT INTENDED FOR USE AS AN ASSEMBLY GUIDE. 7




INSTRUCTIONS FOR ORDERING

1. Order by part number and description of part.
(a)  Partsshould NOT be ordered from iliustration only.

()] Parts should NOT be ordered from numbers on castings.

2. Order by baler serial number and model.
-3 Much delay and confusion can be avoided if part numbers are arranged in

sequence on all orders,

4, State how to ship: whether by truck, stage, parcel post, air parcel post,
UPS, or air freight.

5. Claims for shortage or errorin handling of an orderfor parts mustbe made uponreceipt
of goods.

6. Address all orders for parts as follows:

J.A Freeman & Son, Inc,
Paris Department,

2034 N.W. 27th Avenue,
Portland, Oregon 97210

Place serial number of machine here for your convenience:

Model 1380 Baler Serial No.

Left and right of machine are understood io mean from a position facingin
the direction of travel.

Permission must be secured before any parts are returned for credit. When
parts are returned, the freight must be prepaid or arrangements made so
that they can be broughtin by our trucks.

"NOTE"
Parts are identified by reference numbers.
DO NOT USE REFERENCE NUMBERS AS PART NUMBERS.

See parts list for correct part numbers.




THIS PAGE IS BLANK .




TABLE OF CONTENTS

AUTOMATIC KNOTTER LUBE ... e ssnsssssenssnscssessansesasenns 70
AUXILLARY DRIVE ASSEMBLY ..o ssssessssssssesesens 42
BALE CHUTE ASSEMBLY ...t sisssssssesesssesss 80
BATTERY, LIGHTS AND WIRING HARNESSES ..vvocescveereresrrseesessss oo 90
BELT DRIVE ASSEMBLY ... ssssssmsssssssssssens 36
~ BONDIOLI GEARBOX ASSEMBLY ....iccovccciminminiiiemmsssssenesssssssessesesnsnss 38
CHAIN DRIVE ASSEMBLIES............. erRra iR eRsRRARARR SR SRS BRSSO A SRR KR 44
CHAMBER ASSEMBLY ......ccocnmminmmmmmmmienmssessssmsmsumsecsns R 26
CHAMBER LINERS AND STATIONARY KNIFE ... 28
COMBUSTION AIR INTAKE AND EXHAUST ASSEMBLIES. ..........ccococinmnnnrnnnes 54
CONTROL BOXES WITH MOUNTS .....covircrcrrecermmsessinsssessnnses S 88
CRANK ARM AND CHAIN DRIVE SHIELDS ..........cconncnmmssnsissscssessssscenns 46
DECAL LOCATIONS ... ssssssssis s ssessans 94 & 96
DEUTZ ENGINE AIR SCREEN ASSEMBLY ............coen s 52
DEUTZ ENGINE, FILTERS AND ASSEMBLIES..........cccicncncninensrncssanseras 30
DRAWBAR AND FRAME ASSEMBLY ....cccconremnmicnmninmmcsmmsssssssssesssscnss e 12
DRIVE BELT IDLER ASSEMBLY ....oorermenenersensressssessesssssssesssssssesseesssssssenessens 36
FEEDER ASSEMBLY ..o ssssescssssassssssssssssssssssssesesesssses nses 24
FLYWHEEL SHIELD ASSEMBLY .....ccoccnmermccarercnnsens S 34
FLYWHEEL, DRIVE BELT AND GUIDES. .......coivinicnsnscnisesscsnessanesns 32
FUEL AND HYDRAULIC TANK ASSEMBLIES .........cocoinmneinncssmrssnsssnansnenees 48
INSTRUCTIONS FOR ORDERING ..ot cinmscsnnnseocnsiensnsssasessenses 8
INTRODUCTION ....ornicisinmmmrncsmussssriscsssmsssmsssssssssssssssassassssssssssssssssssmssss sessesssnssnses 3
KNOTTER ASSEMBLY KNTOOG006A .....cooresrcmsinsnmcrssmmmissessssesssssssssusssssasossesssusas 64
KNOTTER BRAKE ASSEMBLY .......ccoccnmmmcemmesmeasssssrsmmenmssssssssassesnsse R 60
KNOTTER CLUTCH ASSEMBLY ...coooecreecreacrne e sesessssesssssssssssssssscesssessassessens 56
KNOTTER FAN ASSEMBLY ..o ssssssmssssssssssssssssssssnsssssssesns 12
KNOTTER SHAFT ASSEMBLY .ocecnicimimmissinermsmsisssmsismeismisssrcssssssenss 62
KNOTTER TRIP ASSEMBLY .....oociniirnescsnemmsnssnsnscessmsssssssssssssssssssescsesessensans 00
LIMITED WARRANTY ..ctviivemimncirrmmsssmscasmsssssse s sessscsssasessessmssssesssasssssssessesssessenes 3
MAIN HYDRAULIC VALVE ASSEMBLY ..creminmmammmmsmrsmisssssssesesscs 84

10




TABLE OF CONTENTS

MAIN HYDRAULICS ..o eeeeeseseeeesseeseeesseeeesesesessesssessse e sesennees e 86
NEEDLES AND PLUNGER STOP ASSEMBLIES ...ooceroecoreressecereeessessssees 74
PARTS INDEX ..eeoeeoseresseessnesseneesessesssesssseessssmsesessnnes eeseeeeeeeseeesseesenen 98-109
PICKUP ASSEMBLY w..vcoooeeseeeeeereeresessesssseeneressnees e sseeeseeneeeasees 18& 20
PICKUP DRIVE COMPONENTS ...oovvves e eeveessssmesesesenseseesmeseessessssesssemsseess 22
PICKUP REEL ASSEMBLY w...vovoveeerereseesessnsesesssssesmesessssseesmseesseseesesesssmsseesen 16
pLUNGER AND CONNECTING ROD ASSEMBLIES ....ooovceoseemeemeeenreressserees 40
YN =4 1 SR 6
SERIAL NUMBER LOCATION AND IDENTIFICATION ovvooeeeoeeeseeneeensesnnenen 7
SPINDLES, TIRES AND WHEELS....covosv e eseeeersssecsssresesrsesssssssesereeseeeeesssresenn 92
STEP AND TOOL BOX ASSEMBLIES ..vovcvovseereesmeesesseneressssssesesessssesresessnsen 78
TENSION BEAMS, RAILS AND SQUEEZE ASSEMBLIES ...ovoeresveeceereesssnene 30
TENSION CYLINDERS HYDRAULICS «..ooveeeeerrscemreemsesemesssmeseessesesssssasssesesssons 82
TWINE BOX ASSEMBLY ..ecvooeecre e eneeeseeen SO
TWINE FINGER DRIVE ASSEMBLY ...ovreveoreeseeresserssrsssmsesserssessssesssseseeesesnseen 68
WIND GUARD ASSEMBLY .oooroeeoeeceeseneessssessesssssresessessesesessssesseseseseesssmeee 14

11




DRAWBAR AND FRAME ASSEMBLY

12




DRAWBAR AND FRAME ASSEMBLY

REF  PART QIY.
NO. NO. DESCRIPTION USED
1 DRB0031783 DRAWBAR ASSEMBLY - 1380 1
2 JCKO178203 JACK,5000LB,SIDEWIND-1390 1
3 HTHO0028450 COUPLER LESS BALL 1
4 HTHO021097 BALL HITCH WIFLAT PLT -NO BALL 1
5 HGR0016785 HYDRAULIC HOSE HANGER 1
§  CYLOO0G324 DRAWBAR SWING CYLINDER-1380 1
T CAP0O08002 ELECPROTECTIVE CAP- 1380 1
8  BKT0034638 PLUG BRACKET- 1380 1
g  PING031833 DRAWBAR PIVOTPIN 1380 1
10 PINCOO0002 DRAWBARLATCHPIN- 1390 1
11" LATO0034428 DRAWBARLATCH- - 1380 4
12 SHMO003443¢ DRAWBAR LATCH SHIM- 1380 1
13 SPC0031714 DRAWBAR BEARING SPACER-1390 4
14  RNG0002133 PARKER O'RING-NITRILE COMPOUND 3
15 BRGO15SF24 DRAWBAR MOUNT BEARING 1380 2
16 RNG5000244 INTERNAL RETAINING RING- 1380 1
17  NCEQ015000 1-1/2" NC ESNA NUT-PLATED 2
18 1

FRIA0031308 FRAME, SUPPORT, BALER - 1380




WIND GUARD ASSEMBLY

14



WIND GUARD ASSEMBLY

REF
NO.

-

PART
NO.

GRDO034648

F 0001517

"~ NCHO0D0313

WCT0000313
SCC0020004
STO0034879
$SCCO050005
NCEDO00500
WCTO000500
BSH0034650
STO0034880
SCCo050005
NCEQQ00500
WCT0000500
B8H0034650
YOK0034643

BSHO034850

CHNGO00210
WCT0000375
SCCo030007
NCHO000375

QTY.
DESCRIPTION USED

WIND GUARD- 1390

TRIP SPRING

HEX NUT NC PLATED 516

546" FLATWASHER-PLATED
5116 X 1-1/2 NG HT CS - PLATED
STOP, GUARD, WIND, LEFT-1390
112 X 4-3/4 NC HT CS - PLATED
1/2* NC ESNA NUT - PLATED
112" FLATWASHER - PLATED
WIND GUARD BUSHING- 1390
STOP, GUARD, WIND,RIGHT - 1390
112 X 4-3/4 NC HT CS - PLATED
112" NC ESNA NUT - PLATED

1/2" FLATWASHER - PLATED
WIND GUARD BUSHING. 1390
WIND GUARD YOKE- 1380
WIND GUARD BUSHING- 1390
CHAIN 114 PROOF COIL-BLU-KROME
3/8" FLATWASHER - PLATED

3/8 X 2114 NC HT CS - PLATED
HEX NUT NG PLATED 38

N.Amawa_;m—x-x..&mm.a.,&.—a-a.mmm-&

15




PICKUP REEL ASSEMBLY




PICKUP REEL ASSEMBLY

10

4

BART
NO.

PCYG032551
PCY0032248

DESCRIPTION
FRAME, PICKUP 1380
REEL, PICKUP 4380

BRGRA106RR PU REEL BEARING 1-3/8"-1390

F 0008383
NCHO000375

2o WLKOD0O3TS

CAMO0034128
NCHOO00375
SCCe030002
WLK0000375
LEVO034019

WCY0000375
SCCoo30007
NCE0000375
STRO032387
SMS0000198
STRO032060
SMS0000198
STYRO032388
SM50000198
CAMODO34130
NCHOO00375
§CC0030002
WLK0000375

FLANGETTE-NO ZERK FIF8102
HEX NUT NC PLATED 3/8

-38" MEDIUM LOCKWASHER - PLTD

LEFT PICKUP CANM- 1390

HEX NUT NC PLATED 2/8

318 X1 NCHT CS -PLATED

38" MEDIUM LOCKWASBHER - PLTD
PICKUP LEFT CAM LEVER

38" FLATWASHER - PLATED

318 X2-H4 NC HT CS - PLATED

3/8" NG ESNA NUT - PLATED

LEFT END STRIPPER-PICKUP- 1390
516 X /2 NC WHIZ BOLT-PLATED
STRIPPER, CENTER, PICKUP—1380
5/16 X 1/2 NC WHIZ BOLT-PLATED
RIGHT END STRIPPER-PICKUP-1380
516 X 12 NC WHIZ BOLT-PLATED
RIGHT PICKUP CAM. 1390

HEX NUT NC PLATED 3/8

38 X1 NCHTCS-PLATED

38" MEDIUM LOCKWASHER - PLTD

BRGCRSBC201-1/4"STUD CAM FOLLOWER-1390

WCT 000800
WLK0000500
NFHO000500

12" FLATWASHER - PLATED
112" LOCKWASHER - PLATED
1i2" NF HEX NUT - PLATED

QTY.
USED

i fm L) - OO P B e

L = fu P
%]

o©r L
L3 -

o 0 00 03 G LY s G2 o

REF
NO.

12

13
14

i
L4

i
(=2

17

PART
NOC.

LEV0034020
WCTa000375
SCC0030007
NCE0000375
PCY0034017
BRG4164PP2
$CCO020001
NCHOO000313
WLKO0000313
NCHO0000250
SCC0010005
SHFO034018
WCT0000375
SCC0030007
NCEO0D0375
PCY0034008
CRE3750100
CRB3752000

WCT0000375

NCEQ000375
BRG0034014
SCC0020001
NCHOC00313
WLKO000313

QTY.
DESCRIPTION USED
PICKUP RIGHT CAM LEVER 4
318" FLATWASHER - PLATED 12
318 X 2-114 NC HT C8 - PLATED 4
318" NC ESNANUT - PLATED 4
PICKUP TINE BAR -4380 8
TINE BAR-BEARING 1"BORE 1380 8
5/6 X3/4 NCHT CS - PLATED 16
HEX NUT NC PLATED 5/16 16
5H6" MEDIUM LOCKWASHER - PLTD 16
HEX NUT NC PLATED 1/4* 8
114 X 1-34 NC HT CS - PLATED 8
TINE BAR CENTER SHAFT- 1380 8
3/8" FLATWASHER - PLATED 24
38 X 2-1/4 NC HT CS -PLATED 8
38" NC ESNANUT - PLATED 8
PICKUP TINE - 1380 64
38X1 CARRIAGE BOLT-PLTD 48
38X2 CARRIAGE BOLT-PLTD 16
3/8" FLATWASHER - PLATED 64
3/8" NC ESNANUT - PLATED 84
TINE BAR GENTER BEARING 8
516 X3/4 NCHT C5-PLATED 16
HEX NUT NC PLATED 516 16
516" MEDIUM LOCKWASHER - PLTD 16

17




PICKUP ASSEMBLY

18




PICKUP ASSEMBLY

14
15

16

17

18

18

20

REF  PART QTY¥. REF PART _ QTY,
NO. NO. DESCRIPTION USED NO. HO. DESCRIPTION USED

WHLO0401530 WHL/TIR ASSY 4X 8 2 21 ARMO032537 PICKUP WHEEL ARM. 1380 2
TIR0G04008  TIRE FM500 P/U{400X8 4 PLY) 2 CRB3750150 . 3/8 X 1-1/2 CARRIAGE BOLT-PLTD 4
TIR0199128 4,00 X 8 TUBE F/TIR4008 2 NCHO000500 HEX NUT NC PLATED 112 4
NMS0001023 LUG NUT F/STDO165981-5P,53,54 8 WCTO000500 172" FLATWASHER - PLATED 4
WHLO412530 WHEEL-8 X 3.75(4 ON 4P/U 2 22 SHDO032702 LEFT PICKUP SHIELD 1390 1
HUBO0D00348 HUB W/BRGS & SEALS -HBRS PiU 2 23 HANODOO150 PLATED DOOR HANDLE 2
CAP0D48T48 CAP FOR HUB348 2 SMF1032500 10-32 X1/2 FH MACHINE SCREW 4
NFCO010000 1*  NF CASTLE NUT 2 WLKO0000100 #10 LOCKWASHER - PLATED 4
ZZ2 0000219 1 X 2 X 14 GA MACHINE BUSHING 8 NFHOC01032 10-32 NF HEX NUT - PLATED 4
F 0001909 - BEARING CONE 4 24 GRDO0034122 PICKUP CHAIN GUARD- 1380 1
F 0001664  OUTER BEARING CUP 4 SCCO010001 14 X314 NC HT CS-PLATED 1
HUBGOOBT12 HUB ONLY 2 WLKO000250 1/4” LOCKWASHER - PLATED 1
SEL0034823 SEAL FHUB 2 WCT0000250 1/4" FLATWASHER - PLATED 1
SPNOD34103 PICKUP WHEEL SPINDLE - 1380 2 CRB3750100 3/8X1 CARRIAGE BOLT-PLTD 2
§CC0030007 3/8 X 2-1/4 NC HT CS - PLATED 2 NCGHO000375 HEX NUT NC PLATED 318 2
NCHOB00375 HEX NUT NC PLATED /8 2 WLK0000375 38" MEDIUM LOCKWASHER - PLTD 2
WLKO00C0375 38" MEDIUM LOCKWASHER - PLTD 2 WCT0000375 3/8" FLATWASHER - PLATED 2
COTO000505 18X1-34 COTTERPIN 2 2%  PCY0D32376 RH PiCKUP SWING PLATE 1330 - 1
FEN0032430 FENDER FLARE, PICKUP, RH 1380 1 SCCO050008 1/2 X 2-1/2ZNC HT €8 - PLATED 2
NCHO000313 HEXNUT NCPLATED 5/16 4 NCHO000500 HEX NUT NC PLATED 1/2 3
WLKO000313 5/16" MEDIUM LOCKWASHER - PLTD 4 26  LNKO0032711 P/U LIFT FLOATING LINK- 1380 1
SCCO010001 1/4 X 3/4 NCHT CS-PLATED 2 27 F 0008498  CYLINDER PNOT PIN 2
SMTO002001 5M6 X34 TH MACH SCREW-PLT 4 28 F 0008518 2 X8 HYDRAULIC CYLINDER 9
WCT0000313 516" FLATWASHER-PLATED 4 29 COTOODOTO4 532X 1-314 COTTERPIN €
AUGQ032567 LEFT AUGER TROUGH 1390 1 30 CHUB032300 FRONT FEEDCHUTE 1390 1
SCCO0200068 5M6X2 NCHY CS-PLATED 4 CREB3750100 38X1 CARRIAGE BOLT-PLTB 8
NCHOO00313 HEXNUT NC PLATED 5M86 4 NCHO000375 HEXNUT NC PLATED 3/8 8
WLKO0000313 SM6" MEDIUM LOCKWASHER - PLTD 4 WLKO0000375 38" MEDIUM LOCKWASHER - PLTD 8
CRB3750100 3/8X1 CARRIAGE BOLT-PLTD 5 WCT0000375 3/8" FLATWASHER - PLATED 8
NCHO000375 HEXNUT NC PLATED 3/8 5 31 LNKO0032708 PICKUP BALANCE LINK- 1396 1

- WLKD000375 3/8" MEDIUM LOCKWASHER - PLTD 5 NCECOO1000 1"  NC ESNA NUT-PLATED Z
WCT0000375 3/8" FLATWASHER - PLATED 5 SCC0010110 1™ X 3-1/4" NC CAP SREW-PLATED 2
AUGOD032793 SCRAPER, AUGER 1380 2 32 BSHOOVG400 1.25"00 X 1"ID X 1"LG TEN BUSH 2
CRB3750100 38X1 CARRIAGE BOLT-PLTD 6 33 SPC0034228 PICKUP SPRING SPACER. 1390 3
NCHO0000375 HEX NUT NC PLATED 3/8 § SCC0080017 314 X 5-1/2NCHT CS - PLATEDR 1
WLKO000376 318" MEDIUM LOCKWASHER - PLTD 6 VWAS0000118 3/4 A325 STRUCTURAL WASHER-ZP 2
WCTD000375 318" FLATWASHER - PLATED & NCE0000750 3/4" NC ESNANUT - PLATED 1
FEN0032427 FENDER FLARE, PICKUP, LH 1390 1 34 04423 PICKUP COUNTERBALANCE SPRING 2
SCC0010001 14 X314 NCHY CS - PLATED 2 35 PINODO1390 P/U STOP PIN 3/4"X 3-1/2™1380 1
WLKO0000250 14" LOCKWASHER - PLATED 2 368 ANC0016028 PICKUP LIFT SPRING ANCHOR-1500 2
SMT0002001 SM6X3/4 TH MACH SCREW-PLT 4 WCT0000625 5/8" FLATWASHER -PLATED 2z
NCHO000313 HEXNUT NCPLATED &6/16 4 NCHO000625 HEX NUT NC PLATED 5/8 2
WLK0000313 516" MEDIUM LOCKWASHER - PLTD 4 37  LNKO032663 LH SPRING BALANCE LINK- 1380 1
WCT0000313 516" FLATWASHER-PLATED 4 38 LNKO032685 RH SPRING BALANCE LINK- 1380 1
GUD0032696 GUIDE, BOTTOM, SHIELD 1390 2 39 BSHOOVG290 VOGELSANG VG-290 BUSHING 1
SMT0002001 516X ¥4 TH MACH SCREW.PLT 6 40 CRAO032662 CRANK, BALANCE, PICKUP-1390 1
NCHO000313 HEXNUT NCPLATED 516 6 NCEQOOOTS50 3/4" NG ESNA NUT - PLATED 1
WLKO0000313 516" MEDIUM LOCKWASHER - PLTD 6 SCC0080010 3/4 X3 NCHT CS-PLATED T
GUDO032897 GUIDE, REAR, SHIELD 1390 2
SMTO0002001 516 X 3/4 TH MACH SCREW-PLT & CONTINUE ON NEXT PAGE
NCHO0000313 HEXNUT NC PLATED 5/16 6 19
WLKO0000313 516" MEDIUM LOCKWASHER - PLTD  ©




PICKUP ASSEMBLY CONT.

20




PICKUP ASSEMBLY CONT.

REF  PARYT QTY.

NO. NO. DESCRIPTION USED
41 MNTO0032800 PICKUP MOUNT 1380

2

. 8CCO050008 1/2 X 2-3/4 NC HT CS - PLATED 4
SCCO050003 /2 X 1-1/4 NC HT CS - PLATED 4
WLKO000500 1/2° LOCKWASHER - PLATED 8
NCHOO00500 HEX NUT NC PLATED 112 8
WCT0000500 172" FLATWASHER - PLATED 8

42  F 6004161 1-3/8 X 18 GA MACHINE BUSHING 2
43 F 0007988 - SNAP RING FIKNOTTER SHAFT 2
44 PCY0032375 L.H. PICKUP SWING PLATE 1330 1
SCCO050008 1/2 X 2-1/2 NC HT CS - PLATED 2
NCHOO00500 HEX NUT NC PLATED 12 2

45  AUGO00G32568 RIGHT AUGER TROUGH - 1380 1
SCC0020006 5M6X2 NCHT CS-PLATED 4
NCH0000313 HEX NUT NC PLATED 5/16 4
WLK0000313  5/18" MEDIUM LOCKWASHER - PLTD 4
CRBATS0100 3/8X1 CARRIAGE BOLT-PLTD 5
NCHO0000375 HEX NUT NC PLATED 38 5
WLKD000375 3/8" MEDIUM LOCKWASHER - PLTD 5
WCT0000373 3/8" FLATWASHER - PLATED 5

46  SHDOO32703 RIGHT PICKUP SHIELD 1380 1
47 FSTO0M0401 MED DUTY FOLDING HANDLE FASTNR 5
48  PINOGOOO01  1"DIA CYL ROD CLEVIS PIN 1
48  COT0000001 HAIR PIN CLIP F/1" DIA CLVPIN 2

21



PICKUP DRIVE COMPONENTS




PICKUP DRIVE COMPONENTS

23

REF  PART QTY. REF  PART QTY.
NO. RO, DESCRIPTION USED  NO. HO. DESCRIPTION USED
34  CLHOPU1380 PICK UP CLUTCH- 1390 1
1 SCCO050018 1/2 X6 NCHT CS-PLATED 1 w .
35  ZZ oooo228  1-7/8"X 1-1/4"10GA MACH BSH 7
2 BPKEOBTB21 P/UTAPERLOCK SPROCKET -1380 1
36  HYD3169030 3/8 SOCKET HD STEEL PIPE PLUG 2
3 220000428 5ME X516 X 1 KEY 2
37 - BRGO0020016 P/U DRIVE SHAFT BUSHING 2
4  CHNO00B01098 LH PICKUP DRIVE CHAIN 1
: e C 38 SPK0033812 PIU DRIVEN SPROCKET-1330+8/98 4
§ NEJOOOM250 1-14" NF ESNA JAMNUT -PLTD 2
: " 38 SCC0030011 38 X 314 NCHT CS - PLATED §
6 - WCTO000500 1/2° FLATWASHER - PLATED 3 "
" 40 - WCT0000375 3/8" FLATWASHER - PLATED 6
T NCEOO00500 1/2" NC ESNANUT - PLATED 3
41 F 0001797  CLUTCH PLT COMPRESSION SPRING &
8 F 0000760  CONNECTING LINK - RC60 2
42 F 0001790  COMPRESSION SPRING FIPTO CLTCH 2
9 ZZ 0000450 414X 1M4X1-1/8KEY 3 43 F 0001791  CLUTCH PIN 2
0 F 000738 SPROCKET 1/2"BORE FICHN TIGHTN 1
! i o 44  CLHOG17767 PICKUPDRIVECLUTCH  -1500 1
11 SPK0080B18 60B18 1.25"BRKW 2.88 SPROCKET 1 .
45 F 0001793  FRICTION DISC FIPTO CLUTCH 2
12 SPCDO32740 SPACER,IDLER 1380 3
; 46  CLHOO17848 PIU CLUTCH DISC - 270/370/1500 1
13 CRB5000400 1/2X 4 CARRIAGE BOLT-PLTD "3
47 CLHOO017773 PIUP CLUTCH ADAPTER 1
14 NCHO00037S HE? NUT NC PLATED 3/8 8 48  NCEDDO0D3T5 3/8" NC ESNANUT - PLATED 6
15 WLKO000375 3/8" MEDIUM LOCKWASHER - PLTD 11
48 77 0000454 14 X114 X 2 KEY 1
16 SCCO030006 3/8 X2 NCHTCS-PLATED 3
50  NCHO000500 HEX NUT NC PLATED 112 1
17 AUGO032222 LEFT SIDE PICKUP AUGER 1390 1 " :
51 WLKO000500 1/2" LOCKWASHER - PLATED 1
18 COTO000704 5/32 X 1-3/4 COTTERPIN 1 : _
. 52  SCCO0O50011 112 X 3-U4ANCHT CS -PLATED 1
18 F Q008383  FLANGETTE-NO ZERK F/Fg102 6
. 53  WASO0015783 HARDENED ZZ228 MACHINE BUSHING 4
20 BRGRA104RR P/U DRIVE BEARING-1-1/4"-1380 2
- 54 BRGO06TO00 BEARING COMPLETE 4
21 SPKO0B0B24 60B24 SPK,1.25"BR,1/4KW,255 90 t!
§5 F 000801t  OUTER WHEEL BEARING CUP 4
22 ZZ 0000208 7B X 1B GA MACHINE BUSHING 2 _
§6 BRGO032234 P/U AUGER SHFT BRG HSG - 1390 2
23 RNGO002212 CAM LEVER O-RING 2
57  CRB3750250 3/8 X 2-1/2 CARRIAGE BOLT-PLTD 8
24  BSHP141812 CAM LEVER BUSHING-1380 2 “
58 SPKD002416 IDLER SPROCKET-1/2"BRATT o2
25  NCHO003125 HEX NUT NC 5/16 48 .
53  SPKOO50B24 50B24 SPROCKET, 1-1/4" BORE 1
26 TNSO0033671 TENSIONER,CHAIR,PICKUP - 1380 1 : w i
680 SPKOO50B28 50B28 SPK 1.375"BR,5M6"KW,258 1
27 sCC0050003 1/2 X 1-1/4 NC HT CS - PLATED 1
61 F 0000025 CONNECTING LINK-RCS0 1
28 F 0007448  SADDLE LEVER SPRING EYEBOLT 1
62 F 0000123  RC 50 OFFSET LINK 1
29 F 000755¢  SADDLE LEVER SPRING 1
63 F 0000758 . OFFSET LINK - RCEQ 1
30 SCCO0020004 516 X 1-1/2 NC HT G5 - PLATED 1
64  CHNO0O50107 RH PICKUP DRIVE CHAN 1
31 AUGO032221 RIGHT SIDE PICKUP AUGER -1380 1 §5 CRB3753000 CARRIAGE BOLT 3/8 X 3 UNC 3
32 SHFO032786 PICKUP DRIVE SHAFT 1380 1
33 CHNOOOs081 PiU TO FEEDER DRV CHAIN- 1390 1




FEEDERASSEMBLY .

24




FEEDERASSEMBLY

REF  PART -
NO.  NO.
1 CHU0031506
2 CHUO031507
3 CHUO0031517
4  DOR0031542
5  CHUO031541
6 HSG0032183
7 BRGO507910
8  BRGO507949
9 SELV507949
10 RNG0023161
11 CRA0032174
12 LOKO0O17500
13 SHF0032317
14 BRG0021135
15 . SPKO100E30
16 BSHOE21875
17 TINOO34001
18 NFH0000750
19 TINO034807
20 LNK0032823
21 PIN0033506
22 SHF0032318
23 F 0007523
24 NFJ00DOTS50
25 WAS0000118
26 PIN0033507
27 SHF0032184

DESCRIPTION

RH FEED CHUTE SIDE PLATE -1390
LH FEED CHUTE SIDE PLATE -1380
FEED CHUTE BACK ASSY - 1390
FEED CHUTE ACCESS DOOR - 1390
FEED CHUTE TOP SECTION - 1390
FEEDER BEARING HOUSING -1380
BEARING CUP-L507910
BEARING-TAPERED ROLLER L507949
BRG SEAL-USE WISPC34397- 1380
BEARING THRUST RiNG

CRANK; FEEDER - 1380

1-3/4 STD THD LOCK COLLAR-~16L
R.H.FEEDER DRIVE SHAFT 1380

4 BOLT FLANGE BEARING-1380
SPROCKET-FEEDER ASSEMBLY.-1390
2-3/16"QD BUSHING F/SPK100E30
TINE, FEEDER - 1380

314" NF HEX NUT - PLATED
FEEDER PIVOT TINE ASSY- 1390
FEEDER LINK ASSY 1390
FEEDR LNK FRONT PIVOT PIN-1330
L.H.FEEDER DRIVE SHAFT —1390
NEEDLE YOKE BEARING

314" NF HEX JAM NUT-PLAIN

314 A325 STRUCTURAL WASHER-ZP
FEEDR LNK REAR PIVOT PIN-1390
FEEDER TINE PIVOT SHAFT-1390

REF
HO.

28
29
30
3
32
33

34

35
36
37
38
39
40
41
42
43
44
45
48
4T
48
49
50
51
52
53

PART
RO.

SPKOB0SK33
BSHSK21875
8CCO070006
NCHOCO0625
WLKO000625
sceonTonoy

' $CC0050004

SCC0050005
NCHO0000500
WLKG000500
$CC0030002
CRB3750013
NCHOB00375
WLKO000375
SCCO050008
FRM0031522
$§TR0032016
STRO032313
STRO032015
STR0032170
ZZ 0600451
F 0000226
RNG5000162
HYD3159010
SPCO034397
FLT0034581

QTY.

DESCRIPTION USED
PiU DRIVE SPROCKET-1380 1
BSH-QD-TYPE 1
518 X2 NCHTCS-PLATED 8
HEX NUT NC PLATED 58 12
5/8" MEDIUM LOCKWASHER - PLTD 12
5/8 X2-1/4 NCHTCS - PLATED 12
172 X 1-1/2 NC HT CS - PLATED 12
112 X 1-314 NC HT CS - PLATED 12
HEX NUT NC PLATED 172 32
1/2" LOCKWASHER - PLATED 32
3/8 X1 NCHT C5-PLATED 22
318 X 1-1/4 CARRIAGE BOLT-PLTD 4
HEX NUT NC PLATED 38 26
3/8" MEDIUM LOCKWASHER - PLTD 26
112 X 2-1/2 NC HT CS - PLATED 10
REAR GEAR BOX CROSS FRM - 1330 1
STRIPPER, FEEDER, RH 1300 1
STRIPPER, FEEDER, CENTER 1380 2
STRIPPER, FEEDER,LH 1390 1
CNTR FEEDER STRIPPER MINT ASSY 1
112 X112 X112 KEY 2
KNTR DR SHF KEY 1/2X 2 2
1-5/8"INTERNAL RETAINING RING 4
1/8 HEX HEAD STEEL PIPE PLUG 2
FEEDER BRG SEAL SPACER- 1390 2
FEEDER BEARING SEAl FELT-1380 2

25



- CHAMBER ASSEMBLY

26



CHAMBER ASSEMBLY

REF
NOC.

L B

o 4 o

gk
12
13
14
15
16

PART
NO.

FRMOO31618
CHMO0032664
CHMO032665
SUP0031615

CHMOD33970

CHMOD32445
-CHMO032435

CHMO0033528
CHMOD32660
CHMO0032661
MNT0032474
LIN0O31078

LINGG31077

MNTO032470
FRM0031536
FRM0031522
MNT0033824

QTY.

DESCRIPTION USED

FRONT MAIN FRAME ASSY - 1390
SIDE ASSEMBLY, CHMBR, LH 1380
SIDE ASSEMBLY, CHMBR, RH 1390
UPPER REAR,GEAR BX SUPPORT1380
FRONT TOP CHAMBER-16" 1390

FRT TOP CHM PLATE 15" CHAMBER- -
TOP CHAMBER PLATE ASSY- 1330
CHAMBER STIFFENER BAR-1380
UPPER CHAMBER STIFFENER 1390
LOWER CHAMBER STIFFENER 1380
RH SIDE TNS RAIL MNT ASSY 1380
R.H. CHMB WEAR LINER ASSY-1380
L.H. CHMB WEAR LINER ASSY-1380
LH SIDE TNS RAIL ¥INT ASSY-1390
BOTTOM FRAME CROSS MEMBER-1380
REAR GEAR BOX CROSS FRM - 1380
TENSION VALVE MOUNT 1380

[ ST G S G TR X T S . S W - A W Y

27




CHAMBER LINERS AND STATIONARY KNIFE

- <IFRONT

28




CHAMBER LINERSAND STATIONARY KNIFE

REF
NO.

A = O U e W BN =

PART
KO.

PLG0031038
PLGO032677

- PLGO032678

BLK0032668
SQ83131500
NCJO000313

8083752500

NCJO00O3TS
BLK0032866
KNF0031755
LINOB35157
LINOO35158
LINOO35158
PLG0031043
PLGBO31042
LINOO31078
LINOO31077 -

QTY,
DESCRIPTION USED

PLUNGER FRNT ROLLER RAIL UPPER 2
RAIL ROLLER,PLNGR,FRONT.LOW,LH 1
RAIL,ROLLER,PLNGR FRONT,LOWRH 1
LOWER PLG ROLLER BLOCK-1390 2
5/16 X 1-1/2 SQ HEAD SCREW (07-118) 2
5M8" NC JAMNUT - PLATED 2
318 X 2-1/2 $Q HEAD SCREW (07-118) 4
38" NC JAM NUT - PLATED 4
BLOCK, JACK, RAIL, PLGR 1380 2
STATIONARY KNIFE- 1380 1
LEFT CHAMBER LINERS 1380 +4/00 1
CENTER CHAMBER LINER-1380 2
RIGHT CHAMBER LINER FM380 1
UPPER PLG REAR ROLR RAIL -1390 2
LOWER PLG REAR ROLR RAIL 1380 2
R.H. CHMB WEAR LINER ASSY-1390 1
L.H. CHMB WEAR LINER ASSY-1380 1

28




TENSION BEAMS, RAILS AND SQUEEZE ASSEMBLIES

30




TENSION BEAMS, RAILS AND SQUEEZE ASSEMBLIES

REF
NO.

C3 ~ O D P R

JEE ST G G G
[+ B0 - S 2L L IO R ¢

PART
NO.

ANG0031588
ANGO031588
ANGD0O31915
ANGDG31916
YOK0031831
F 0008519

TNS0033588
CYLOG33749
HANOOB0B1T7
BRCOC31937
BRCO031938
TNS0033587
TNS0033586
TNS0031889
YOKO031895

DESCRIPTION

LOWER L. CHAMBER EXT ANG-1390
LOWER R. CHAMBER EXT ANG—1390
ANGLE,EXT,CHMBR, L., TOP-1390
ANGLE EXT, CHMBR R. TOP-1390
TOP REAR CHAMBER YOKE 1380
2X8 HYDRAULIC CYLINDER

- BEAM, RAIL, TENSION - 1380

CHROME GRAB HANDLE-#817

LEFT REAR CHHMER BRACE - 1380
RIGHT REAR CHMER BRACE - 1380
TOP R.H. TENSION RAIL - 1380

TOP (LH ONLY) & BTHE TNS RAIL
HORIZONTAL TENS RAIL SQZ—1380

1
1
1
1
1
1
2
VERTICAL TENSION CYLINDER-1380 2
2
1
1
1
3
2
BOTTOM REAR CHAMBER YOKE--1390 1

REF
NC.

16
17
18
19
20

A

22
23
24
25
26
27
28
28

PART
NG.

TNS0033601
CHM0032445
CHMO0033970
CHMO0032438
BSHO034240
BSHO031605
BSH0031605
SPCO034242
LINOG34231
LINDO34233
FRMO0031536
BKT0034708
CLPOO35408
F 0000856

F 0000857

QTYy.
DESCRIPTION USED
SIDE TEMSION RAL - 1390
FRT TOP CHM PLATE 15" CHAMBER-
FRONT TOP CHAMBER-16" 1390
TOP CHAMBER PLATE ASSY. 1390
TOP TNS RAIL PIVOT BSH- 1380
TNS RAIL PIVOT BSH 14.5” CHAMBER
TNS RAIL PIVOT BSH 15" CHAMBER
TGP TENSION RAIL SPACER- 1380
FRONT TOP CHM LINER ASSY- 1380
REAR TOP CHAMBER LINER- 1380
BOTTOM FRAME CROSS MEMBER-1380
REAR TWINE GUIDE BRACKET- 1380
2"STD DUTY  MUFFLER CLAMP
TWINE & WIRE GUIDE BUSHING
SNAP RING FITWN GUIDE BUSHING

JEETR." YN GE W W X )

a4 ]

G G N b wk wa e R

31




FLYWHEEL, DRIVE BELT AND GUIDES

1.2,3

32

Flywheel View Of Engine




FLYWHEEL, DRIVE BELTAND GUIDES

REF
NO.

(== B = I R el

POU AR U P Y 4
e ) R - D WO

PART
NO,

PIN0O34696

NCHO0080375
WCT0000375
BLTO00OD210
BKT0034705
GUDO033428
GUDD033484
BKTO033451

BKT0033444
FLWO0031112
BSH0G31142
SCC0030019
RET0031144
SELOD45025

QTY,

DESCRIPTION

FLYWHEEL BELT GUIDEPIN- 1390
HEX NUT NC PLATED 3/8 '

38" FLATWASHER - PLATED

MAIN DRIVE BELT- 1380
MIDSPIN BLT GUIDE BRACKET-1380
CENTER BELY GUIDE ABSY- 1390
REAR BELT GUIDE ASSY- 1390
BKT,GUIDE,BELT REAR LOWER-1390
BTM BELT GUIDE BRACKET- 1390
FLYWHEEL . -1380

FLYWHEEL SHEAR BSH & END -1330
38 X 6-1/2ZNCHT CS - PLATED -
FLYWHEEL RETAINER WASHER -1390
OIL SEAL C/R 45028 1380

USED

i e KO
Lo B o |

[ T R L T

RE¥
NO.

15
16
7
18
18
20
21

22

23
24
25
26

PART
NO.

QIY. -
USED

DESCRIPTION

BRGOT2DU32 GARLOCK DU BRG FBLT DRVE-13%0

BSHO031143
NCED0003TE
F 0000072

HUBO0031140
NMBG000378
PLT0033418
SHDON34280
SPCO033423
$CC0050012
WCT000500
NCEQOODH00

FLYWHEEL SHEAR BUSHING HUB END
318" NCESNA NUT -PLATED
12 X A2 X3 12"LKEYSTOCK

FLYWHEEL SHEAR HUB 1390
HB NCWHEZ NUT - PLTD
BELT GUIDE PLATE- = 1390

FLYWHEEL DRV BELT SHIELD- 1380
SPACER, GUIDE, BELY

1/2 X 3-1/ZNC HT CS - PLATED

112" FLATWASHER - PLATED

412" NCESNA NUT - PLATED

33




FLYWHEELSHIELDASSEMBLY




FLYWHEELSHIELD ASSEMBLY

REF  PART QIY.
NO. RO. DESCRIPTION USED

SHDOS34280 FLYWHEEL SHIELD - 1380
MNT0034697 FLYWHEEL SHD MNT ASSY- 1380
LATO000201 RUBBER DRAW LATCH
F 0001589  HAY DOG SILENCER CNTR WISCREWS
NCHO000375 HEX NUT NC PLATED 3/8
SMS6257500 5/8"X 3/4"N.C. SHOULDER BOLT
SUP0034853 FLYWHEEL SHIELD SUPPORT- 1390
$SCC0030003 38 X 1-1/4 NC HT CS - PLATED
WCT0000375 3/8" FLATWASHER - PLATED
NCEQO00375 3/8" MNC ESNANUT -PLATED
-RIVO000804  3/16X1/4 STAINLESS GRIP RIVET

wh o4 00 =~ N b D R Wk
O wh b xRS ORY RY R e

e




DRIVE BELT IDLER ASSEMBLY

38



DRIVE BELTIDLLER ASSEMBLY

REF
HO.

@ o~ T B W R

RO S U G W A G G
[~ Y- I - I S - S VL S =+

PART
NO.

MNTO0306787
PULOD30TTO
CRA00307T7
CYL0034537
BSHOOVG400
PINDO33385
ZZ 0000214
BRGO0205PP
RET0516058
SPE0020662
NCEDD00250
SCCO050006
F 0000883
FT coo01e7
FT 8000113
GUDB0G034500
SKMS0001380
COTO000805
SPC0034170
PLT0033259

QTY.

DESCRIPTION

RELT IDLER MOUNT ASSEMBLY.1380

IDLER PULLEY ASSEMBLY -1390
BELT IDLER BELLCRANK ASSY-1380
CLUTCH BELT CYLINDER- 1380
1.25"0D X 1"iD X 1"LG TEN BUSH
PIN,CYLINDER,CLUTCH,BELT -1390
1X1-1/2X14 GA MACHINE BUSHING
BALL BEARING 1380
RETAINING RING 1390
PLUNGER LATCH SPRING 370

114 NCESNANUT -PLATED

12 X2 NCHTCS-PLATED

iDLER PULLEY FIKNOT GHAIN DRIV
PUMP DRIVE CHAIN 62841 '
CONNECTING LINK - #41 CHAIN
GUIDE,OUTERIDLER BELT - 1380
OPEN EYE STEEL WIRE EYEBOLT-ZP
M6 X2 COTTER PIN

BELT IDLER QUTER GUD SPC- 1390
BELY IDLER NUT PLATE 1380

USED

1
1
1
1
4
1
1
2
1
1
1
1
1
1
1
1
1
1
2
4

REF
NO.

21
22
23
24
25
26
27
28
28
30
31
32
33
34
35
38
37
38
38
40

PART
NO.

WAS0000128
SCCO050003
F 0000246

SMS0000181
WLKO000500
NCHO005000
SCCoo50018
GUDO034503
SHD0034308
SCC0030002
WLKO0000375
WASO0C0138
BKT0034532

- PINO034896

NCHO000375
HYDT230040
HYD5315034
SFCO0050003
NFH0005000
SHFD034539

QrY,

DESCRIPTION

1/2 SAE FLATWASHER

2 X414 NC HT CS - PLATED
KNOTTER BRAKE DISC WASHER
3/8 X 34 NC WHIZ BOLT -PLATED
112" LOCKWASHER - PLATED

HEX NUT NC 1/2

12 X5 NCHTCS-PLATED

GUIDE INNER IDLER BELT - 1380
SHIELD, BELT - 1380

38 X1 NCHTCS-PLATED

38" MEDJUM LOCKWASHER - PLTD
38" SAE FLATWASHER-PLATED
LOWER REAR BLT GUIDE BKT- 1380
FLYWHEEL BELT GUIDE PIN- 1390
HEX NUT NC PLATED 3/8

1/2" O-RING HEX HEAD PLUG

3/8 JIC X 4/20-RNG ST THD CON

172 X 1-1/4 NF HT CS - PLATED

12" NF HEXNUT

BELLCRNK CLTCH PIVOT ASSY-13%0

37

B N N T = M N X Y P B o T G T X I VR -

USED




BONDIOLI GEARBOXASSEMBLY




BONDIOLI GEARBOXASSEMBLY

REF  PART QTY.
NO. HO. DESCRIPTION USED
1  GER0033083 BONDIOLI GEARBOX- 1380 1
Z BONO00000O1 GEARBOX CRANK ARM HUB- 1390 2
3 BONG0000OZ SNAP RING- 1390 2
4 BONO0000003 CRANK ARM RETAINING RING- 1390 2
5 BONO0000OD4 GEARBOXGREASE ZERK- 1390 2
&  BONOOG000S GEARBOX CRANK ARM BEARING-13%0 2
7  BONO0000O0S GEARBOXDIRT EXCLUDER- 1380 1
8  BONOOOODO7 GEARBOX MAIN SHF Ol SEAL-1380 2
9  BONOOOODOS INPUT SHAFT OIL SEAL- 1390 1
10 BONODOOO0S GEARBOX RH CRANK ARM SEAL-13890 1
14 BONGOD0010 CRANK ARM BEARING SEAL- 1380 2
12 BONO00OOT! LH BEARING CLOSURE CAP- 1380 1
13 BONO000012 GEARBOXDRAIN PLUG- 1390 1
14 - BONODOO0O13 OIL LEVEL SIGHT GLASS- 1390 1
15 BONCO00014 PRESSURE/BREATHER PLUG-- 1390 4
16  BONDODOD1S GEARBOXLH CRANKARM- 1380 1
17  BONCO00016 GEARBOXRH CRANK ARM- 1390 1




PLUNGER AND CONNECTING ROD ASSEMBLIES




PLUNGER AND CONNECTING ROD ASSEMBLIES

REF
NO.

i

QO ~ BN o WA

11
12

PART
WOC.

PLGO035058
PLG0O035059
SHFO035345

NEJOOG1000

RNG5000433
PINGO30841

RODG030844
SMS0080317
PLG0034588

QTY.

DESCRIPTION

PLGR ASSY FOR 16 X 22 CHM-1350
PLG ASSY FOR 15 X 22 CHM- 1390
REAR PLG ROL SHAFT BLOCK- 1380

1" NCESNA JAMNUT -PLTD

INTERNAL RETAINING RING FM390
CONNECTION ROD PLG PIN  -1390
PLUNGER CONNECTING ROD 1390
3/8"NC X "FLANGED 12PT CAP 8C

FRONT PLUNGER ROLLER BOLT-1380
BRG203KRR3 FRONT PLUNGER ROLLER BRG- 1380
PLTDO31204

CON ROD PIN CLAMP NUT PLT-1390

USED

1
1
2

f]

da B R 0 B R OB

REF  PART
HO. RO.
13 PLGO031035
14 PLGO031037
15 KNFO00344%86

KNF0034497
16  SHM0031388
SHMe031388
17 KNF0034498
18 SHMO031388
SHMO031387
18 PLGOO3M022
20 PLGO031021

DESCRIPTION

PLUNGER HARD SLIDE 1380
PLUNGER HARD SLIDE SHIM -1380
LH CUTER PLUNGER KNIFE- 1390
RH OUTER PLUNGER KNIFE- 1380
QUTER PLNGR KNIFE SHiM - 1380
QUTER PLHNGR KNIFE SHIM - 1380
INNER PLUNGER KNIFE- 1330
INNER PLNGR KNIFE SHIM -1390
INNER PLNGR KNIFE SHIM - 1390
LH PLG SIDE EXTENSION ASY-1390
RH PLUNGER SIDE EXT ASSY 1380

41

QIY.
USED

2
AR
AIR

AR

AR
AR




AUXILLARYDRIVE ASSEMBLY

42




AUXILLARYDRIVEASSEMBLY

REF  PART QTY. REF  PART QTY.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 SPK0031501 FEEDER DRIVE SPROCKET-1380 1 47 PLT0031352 AUXILIARY DRV BRG MNT PLT-1380 1
2 SPK0O03313 SPROCKET KNOTTER DRIVE - 1380 - 1 18 WCT0000375 3/8" FLATWASHER - PLATED 4

3 SCCO030007 3/8 X 2-14 NCHT CS - PLATED 1 18 BRGO00394A BEARING CUP F/IAUX.DRIVE 1390 2
4 SPC0031349 AUX CRANK ARM SPACER- 1390 1 20 BRG3IG5LASC TIMKEN 2-11/16"CONE ASSY 2
5 NMSO00TN13 BEARING LOCKNUT-TN13 1 21 HSNO0031353 AUXDRIVEBRG HOUSING 1380 1
6 ZZ 0000463 1/2X 318X 3-34 LONG KEY 1 22 ARMO0Z1341 AUXILIARY DRIVE CRANK ARM ASSY 1
7 WASOOTW113 BEARING LOCKWASHER TW113 1 23 - NFX0003750 38" NF FLEX-LOCK JAM NUT 4
8 SCCO010005 /4 X 1-3M4 NC HT CS - PLATED 2 24 SFC0030003 3/8 X1-U4NF HT CS - PLATED 4
9 NCEO0Q0250 114" NCESNANUT - PLATED 2 25 PLT0031348 AUXILIARY CRANK LINK PLT-1380 2
10 HUBO031350 AUXILIARY DRIVE SHEAR HUB-1390 4 26  PINC0O31504 AUX DRIVE DRAG LINK PIN-13¢0 1
11 SCC0050003 1/2 X 1-1/4 NC HT CS - PLATED 4 27  NCEO000375 3/8" NC ESNA NUT - PLATED 1
12 WLKO0000500 1/2° LOCKWASHER - PLATED 4 28 LNKO0031503 AUXILIARY DRIVE DRAG LINK-1380 1
13 NCHOODOS00 HEX NUT NG PLATED 112 4 29 BSHO0031351 AUXILIARY DRIVE SHEAR BUSHING 2
14  SCCO030003 3/8 X 1-1i4 NC HT CS - PLATED 8 30 RNGO002239 2-238 O'RING F/AUX DRV 1380 2
15  WLKO000375 3/8" MEDIUM LOCKWASHER - PLTD 8 31 BRGO0000M9 FDOR DRV SPROCKET BEARING- 1380 1
18 WCHOO003T5 HEXNUTNC PLATED 38 B ’

43




T

ggzer

ge'sT'LT'Se

1e'0e’62'8e

{7 INOA

SLZLLLTY

CHAIN DRIVE ASSEMBLIES

ee'ze'oe'e't

SEPL'ELEL

0 A X

oi'e'e'L

8L'lL'9l SLPL'ELE'L

44



CHAIN DRIVE ASSEMBLIES

REF
NO.

[+ IS ]

oo~ ;

11
12
13
14
18
16
17

PART
NGC.

WLKOD000500
NCHO0000500
CHNOG032297
SMS0000201
ANG0034583
ANGO034585
SCCO0030004
WCT0000375
WLKOB00375
NCHO000375
RNTO034786
SCC0050004
WCT0000500
SCCN0s0018
EPKON02416
CHND000281
F 0000025

F 0000123

QTY.

DESCRIFTION

12" LOCKWASHER - PLATED

HEX HUT NC PLATED 112

FEEDER CHAIN GUIDE WEAR STRIP
SMS #8 X 5/8 HEXHEAD TYPE AB
KNT CHAIN GUD ANGLE ASSY- 1390
KNT CHN GUD SHORT ANGLE- 1380
348 X 112 NCHT CS - PLATED.

3/8" FLATWASHER - PLATED

38" MEDIUM LOCKWASHER - PLTD
HEX NUT NC PLATED 3/8

KNT CHN IDLER MOUNT ASSY- 1380
12 X1-12 NCHT £S - PLATED

112" FLATWASHER - PLATED

112 X6 NCHT C5--PLATED

IDLER SPROCKET-1/2"BR1TT
AUTO LUBER CHAIN FM390
CONNECTING LINK-RCE0

RC 50 GFFSET LINK

USED

§
5
2

L d
o]

T . I R N

REF  PART
MO, Wo.
18 CHNOO%0087
19 CHNKODO1000

OFLODOTH00
20 SPKOOOO100
21 SCCO100010
22 -WAS0060110
23 MNTO032296
24 MNTOD32288
25  SCCO070006
26 WLK0000625
27  NCHO0000625
28  SCCO0T0008
28 WCT0000625
30 SPCO035238
31 SCCHOS0005
32 ANGOO32292

QTY.
DESCRIPTION USED
MAIN DRIVE CHAIN- 1390 - i
CONN LINKS, #100, COTTER PIN 1
OFFSET LINKS, #100 2
FDR DRV IDLER SPROCKET- 1380 1
1" XINCHTCS-PLTD 1
1" SAE FLAT WASHER AR
FEEDER CHAIN GUIDE MOUNT- 1380 2
FEEDER CHAIN IDLER MOUNT- 1390 = 2
5/8 X2 NCHTCS-PLATED 1
5/8" MEDIUM LOCKWASHER - PLTD 2
HEXNUT NC PLATED 5/8 2
518 X2-1/2 NC HY CS -PLATED 1
5/8" FLATWASHER -PLATED - 1
KNT LUBER PMP MNT SPACER- 1380 1
1/2 X 1-3/4 NC HT CS - PLATED 1
FEEDER CHAIN GUIDE ANGLE 2

45




CRANK ARM AND CHAIN DRIVE SHIELDS

v :
.\ W

L ———- Y
ey
o i

s

1{
4 LN

[ .
i

46



CRANK ARM AND CHAIN DRIVE SHIELDS

REF
NO.

0~ Y B B

o -
W N - O P

PART
NO.

SHDO034844
BKTO034279
SHDOO34277
SHDO034281
SCC0030100
SHDOC34288
SUPO034861
StIPO034836
NCEQOQD3TS
MNT0034856
SPC0034862
BKTO034213
BKTO034278

QTY.
DESCRIPTION USED

R H. CRANK SHIELD- 1390

KNT CHN SHD TOP BRACKET- 1380
KNT DRV SPROCKET REAR SHD-1390
CHN SHIELD FOR KNT/FDR- 138D

38 X 10" NG HT €8 - PLATED

IDLER SPK SHIELD ASSY

CHN SHD LOWER SUPPORT- 1390
GHAIN SHIELD SUPPORT F/M390
3/8" NG ESNA NUT - PLATED
HMOUNT, SHIELD, CHAIN - 1390
SPACER,MOUNT SHIELD,CHAIN, 1390
CHN SHD FWD STANDOFF BKT- 1390
KNT CHN SHD BOTTOM BKT- 1380

T N G S S S G - T =¥

47




FUELAND HYDRAULIC TANK ASSEMBLIES

9k

S
=
O
"
s

48



FUELAND HYDRAULIC TANK ASSEMBLIES

REF  BART QTY.
HG. N0, DERCRIPTION UsaED
1 TNKO032767 30 GAL. FUEL TANK/AFT 12/98 1
2 F 0001688  FUEL TANK CAP _ 1
3 SDRORAS320 FUEL LEVEL SENDER - 1380 1
4 CLPO708501 FUEL TANK STRAP 2
5 F 0000833  TANKFELTS,SETOF 3 1
§ HYD3168020 /4 SOCKET HD STEEL PIPE PLUG 2
T F 000B188  SHUT-OFF VALVE 2
8 HYD1069022 1/4HOS X 114NPT 80* MINI-BARB 1
¢ CLPTO5117TC MINt HOSE CLAMP 1
10 HSEODD187S  3/16™D FUEL LINE HOSE-BULK 5
11 SHMF0002001 $5M6 X 3/4 FH MACH. SCR- PLTD 2
12 HYD5405045 3/8 JIC X 3/8 NPT 80* MALE ELB 1
13 HOS0034415 ENGINE FUEL INLET TO TNK FRONT 1
14 CAP0O0013%0 PRESSURE VENT CAP ONLY 1
15  TNK004Z980 HYD RESERVOIR W/FILL NECK-SGAL 1
16 HYDS5405070 1" JICX 1" NPT 90* MALE ELB 1
17 FILS1510V3 ~ HYD TANK FILTER- 1380 1
18 HYD5A05060 - 34 JIC X 34 NPT 90 MALEELB 1
19 SHDO034802 SHIELD MANIFOLD HYDRAULIC 1380 1

46




DEUTZ ENGINE, FILTERS ANDASSEMBLIES

i , 21 ’22,23,24

18 18 17 16 15

25 28,27




DEUTZ ENGINE, FILTERS AND ASSEMBLIES

REF
NO.

@ o~ oY U S L3 R -

PART
RO.

DTZ0001380
DTZ0272326
DTZ2235178
DTZ1236281
FIL1160024
FiL.1160243
DTZ1176023
DTZ0271160
DTZ1173470
HYD§355030
DTZ1115246
DTZ21113688
DTZ1280579
BTZ9990172
NCEDDOOZ50
LEV0032159
F 0000188
RODO032162
DPTOG32158
SUP0G32163

DESCRIFTION

DTZ 4 CYLINDER ENG- 1380 ONLY
V BELT FAILURE SWITCH KiT
ALTERNATOR BELT FIDEUTZ ENG
OlL FILLER CAP-DEUTZ ENGINE
OlL FILTER, DEUTZ

FUEL FILTER - DEYTZ

Oll. PRESSURE SENDER  -DEUTZ
Ol TEMPERATURE SWITCH
TEMPERATURE SENSOR

3/8 G X 1/4 NPT 45* MALEELR
BANJO BOLT

WASHER

BANJO FITTING

FUEL SHUTDOWN SCLENGID KIT
H4" NC ESNA NUT - PLATED

LVR ADAPTOR,ROD ACCEL THROT
BALE COUNTER RCD SPRING -8P

RGD, ACCELERATOR THROTTLE-13580
THROTTLE ROD ACCEL ADAPTR-1380
THROTTLE ACCEL SWIVEL SUP-1380

QTY.
USED

TLE

o ok P md A ek 3 RS o cd wh wh stk e mh omd e wd wdk

REF
RO.

P3|
22
23
24
25
26
27
28
29
30
3
32
33
34
35
36
Ir
38
18

PART
NO.

SCC0020002
WLK0000313
BSH0032160
F 0006781
AGTO0A330R
MNT0032161
SMF0001001
ACTO012409
DTZ2235175
PMP1288XG2
FILCF90081
SCC0020008
WGT0000313
NCHO000313
MNTO034401
SCCM210025
WCTHI100100
WLKM000100
SHD0034301

QTY.

DESCRIPTION

5M6X1 NCHTCS.-PLATED
5/16" MEDIUM LOCKWASHER - PLTD

BSH, ACCELRATCOR, THROTTLE 1380

43/64 X 1-1/8" WAVE WASHER

ADDCO ELECTRIC ACTUATOR ERC330
MNT SWIVEL ACCEL THROTTLE-1390

114 X 314 FH MACH SCREW-PLT

ADDCO ACTUATOR MNTKNG KIT- 1330

COOLING FAN BELT-DEUTZ
HYDRAULIC GEAR PUNMP F/1390
INLINE HYD PRESSURE FIL- 1390
516 X2-3/4 NCHT CS-PLATED
5M6"  FLATWASHER-PLATED
HEX NUT NCPLATED §i8

HYD PRESSURE FILTER MNT- 1390
10M X 25M MC HEX HD CS-PLT-8.8
10 MM FLATWASHER - PLTD

10 MM LOCKWASHER

ENGINE DRV BELT SHIELD- 1390

51

USED

P B P eh R ORI R R ak wk omdh AY ed ok R e 3 A




DEUTZ ENGINE AIR SCREENASSEMBLY

52




DEUTZ ENGINE AIR SCREEN ASSEMBLY

REF
NO.

2~ O P N

e ok wk owd ok ok ek ol -

PART
NO.

SCRO020449
SCCM114100
WCTM100140
SCR0028976
SPC0034714
WLKRI 100140
DTZ0272401
DTZ2234842
SMS0000472
NMS0000117
WLK0000313
SCCM108020
SUP0021012
RIV0000604
CLPO0O0130
NMS0000250¢
LTHO021008
SMS0000184
SHD0033708
WCTM100100.
WLKMI00100
SCCM110080

QryY.
DESCRIPTION USED

FRONT SCRN ASSY F/DTZ AIR SCRN
148 X 100M MC HEX HD CS-PLTD

14 MM FLATWASHER - PLATED
SCRN ATACH PNL ASSY-A/94-384CY
AIR SCREEN SPACER- 1380

14 Wit LOCKWASHER - PLATED
BRUSH RING FIDEUTZ AIR SCREEN
BRUSH ONLY FIDTZ272401

1/4 X 314 NC WHIZ BOLT-PLTD

5M6* NC WHIZ NUT - PLTD

518" MEDIUM LOCKWASHER - PLTD
8M X 200 MC HEX HD CS-PLTD
SCREEN PANEL SUPT.-200/330/370
316X1/4 STAINLESS GRIP RIVET
HOOK-TYPE FASTENER

414" NC WHIZ NUT - PLATED
SCREEN LATCH EYE -230/370W/DTZ
516 X 3/4 NC WHIZ EOLT-PLATED
MAIN SHIELD MOUNT- 1390

40 MM FLATWASHER - PLATED

10 MM LOCKWASHER - PLATED
10M X 80M MC HEX HD CS-PLT-8.8

- ek o= ok B ORI G OR P - DAY A R wh ek BB e BYOR) el

53




COMBUSTION AIR INTAKE AND EXHAUST ASSEMBLIES

54



COMBUSTION AIR INTAKE AND EXHAUST ASSEMBLIES

REF  PART
NO. NO.

1 ACLO0OD440
2 CLPT3356752
3 TUBO0O34759
4  CLPTO51028
§ ELBO0SOHLA4
6§ TUBQD34758
7 ELBO0903540
8  ACLO0B03T2
8  ACLO002251

10 TUBO0034757
11 ELB0904028
12 F 0008793

13 ACLO1187T14
14 ACLO101B7D
15 ACLO14B573

QTY.
USED

DESCRIPTION

ENGINE AIR PRE-CLEANER-1390
4"MUFFLER CLAMP- 1390

36 1/2" INTAKE TUBE- 1390
STANDARD WORM DRIVE CLAMP #72
4 X 90* RUBBER ELBOW

12 112* INTAKE TUBE- 1390
3.1/2X4 X 90* RUBBERELR

AIR CLEANER-DEUTZ (1-85)

MINI RESTRICTION INDICATOR 20
10" INTAKE TUBE- 1380

4"X 2-3/4"X S0*RUBBER ELBOW
AIR CLEANER WORM CLAMP-3"
OUTER CUP FIDTZ AIR CLNR(1-85)
AIR CLNR NUT ASSY FIDEUTZ-1/85
PRIMARY ELEMENT-DEUTZ (1-85)

PN N S W R A N N S = S =Y

REF
HO.

18
17
18
19
20

21
22
23
24

BART
NOC.

ACLOM2003
ACLD118410
ACLGO04307
MNTOO034737
DTZ0009462
DTZ11373%1

DTZ1137394

DTZ3348038
EXH0013806
CLPDO35TH1
DTZ0000524
EXHDO11007

QY.

DESCRIPTION

VACUATOR VALVE-DEUTZ {1-85)
SAFETY ELEMENT-DEUTZ (1-85)
BAND F/8" AIR CLEANER

AIR CLEANER MOUNT- 1380
EXHAUST MANIFOLD FLANGE KIT
BRASS BOLT FIDTZ EXHAUST DONUT
(NOT SHOWN)

BRASS NUT FIDTZ EXHAUST DONUT
(NOT SHOWN)

EXHAUST DONUT FIDEUTZ ENGINE
EXHAUST TUBE-DEUTZ & MURPHY
2-1/2"H.D. EXHAUST CLAMP

SPARK ARRESTOR-FITS 2-1/2 TUBE
46 EXHAUST CAP 2-1/2 - 2-11/16

55

USED

(5]

EE N N




BELT DRIVE ASSEMBLY

FLYWHEEL HOUSING ' 45,6

. T
N
nd

FLYWHEEL ii ™

S X \
SRR

SRS
e

o
2

10,13

14

Ml Y : :
: B :




BELTDRIVE ASSEMBILY

REF  PART QTY.
NO. ¥O. DESCRIPTION TUSED
1 CPL0031253 BELT DRIVE COUPLING ASSY -1390 1
2 BRGO0208PP BALL BEARING #206PP F/1380 1
3 ZZ 0000452  3/8"X 1-1/4"WOODRUFF KEY #1210 i
4  SCCM110020 10 X 20M MC HEX HD CS-ZP 8.8 7
5 BCCM110030 10M X 30M MC HBEX HD CS-PLT-B8 5
§  WLKM100100 10 MM LOCKWASHER - PLTD 12
7 PLTO030665  FLYWHEEL HSG BEARING PLT-1390 1
8 SHV0030860 DRIVE BELTSHEAVE  -1390 1
g SCCO030002 3/8 X1 NCHTCS-PLATED 4
10 WLK0000375 38" MEDIUM LOCKWASHER - PLTD 8
11 BRGO040310 CONN ROD.BELT GRIVE BRG-1390 1
12 SPN0030661 BELT DRIVE SPINDLE ASSY -1380 1
13 SCC0030003 3/8 X 1-1/4 NC HT CS -PLATED 4
14 PLT0030884 DBEARING CLAMP PLATE = -1280 k|
15 SCOM110040 10M X 40M 1.5 SOCKET HD €S-8.8 |

57




KNOTTER CLUTCH ASSEMBLY

58



KNOTTER CLUTCHASSEMBLY

REF  PART QTY.
NO. NO. DESCRIPTION USED
1 SCCOMM0000 14 X1/2 NCHT CS-PLATED
2 WLK0000250 1/4" LOCKWASHER - PLATED
3 KRPO020740 CLUTCH PAWL PIN KEEPER
4 PINGD35199 KNOTTER CLUTCH PAWL PIVOT PIN
5 CLHO032045 KNOTTER CLUTCH DRIVEN HUB ASSY
6 SCC0050013 1/2 X 3-3/4 NCHT CS - PLATED
T WLK0000500 1/2" LOCKWASHER - PLATED
B8 NCHOO00500 HEX NUT NC PLATED 1/2
§ 8§CO0020002 5/6-18 X 1"FLAT HD SOCKET CS
10 CLHO0032044 KNOTTER CLUTCH STOP CLEAT-1380
11 SPGE758535 EXTENSION SPRING 1390
12 CLHG6032034 KNOTTER CLUTCHPAWL 1390
13 CLH0033112 HUB ASY,DRIVE CLUTCHKNTR-1380
14 NCH(G000313 HEX NUT NC PLATED 5Mé
16 BRGER20722 BEARINGKNOTTER CLUTCH 1380
16 RNG5002281 RETAINING RING, BEVELED 1380
17 WLKO0000313 5/16" MEDIUM LOCKWASHER - PLTD
18 ZZ 0000411 /B X 5116 X 2 KEY (HITON SHV)
19 ARMO032481 NDL YOKE DRV CRANK ARM ASY1330
20 ZZ 0000435 38X 5M6 X 1-114 LONG KEY

ek ek B wh oed B mk ok R ok B ORI R ek ek A e Wl wd

59




KNOTTER BRAKE ASSEMBLY

80



KNOTTER BRAKE ASSEMBLY

REF
NO.

O & N h b W Ry

O N s W W . S R
cl o~ G N B WA O Ww

PART
NO.

NCED000250
WCT0000250
F 0007453

F 0007450
RIV0000106
F 0007454
NCHO000500
WLK0000500
KNT0032478
SCC0050011
F 0007448

F 0007451
Z2Z 0000434
NFHOG03750
NCHO003750
SCC0030004
SCC0010012
SCC0030012

DESCRIPTION

114" NC ESNA NUT - PLATED

114" FLATWASHER - PLATED
BRAKE PLATE SPRING

QUTSIDE BRAKE PLATE WILINING
RIVET FAKNOTTER BRAKE LINING
BRAKE LINING W/RIVETS

HEX NUT NC PLATED 1/2

1i2" LOCKWASHER - PLATED
KNOTTER BRAKE DISC ASSY -1380
42 X314 NC HT C5 - PLATED
INSIDE BRAKE PLATE WILINING
BRAKE PLATE STUD

38X 516 X 3 LONG KEY

3/8" NF HEXNUT

HEX NUTNC 3¥/8-PLAIN

48 X 1-1/2 NC HT CS - PLATED

114 X 3-4/2 NC HT CS - PLATED

3/8 X 3-12 NC HT C8 - PLATED

Qry,
USED

ok O3 L2 R - BB S WO O D OO

(-]

A wh P

REF  PART
NO. NO.
19 WCT0000375
20 F 0001572
21 LEV0032483
22 WLK0000375
23 F 0007448
24 F 0007558
25 SCC0020003
26 WCTORO0343
27 NCEOQOO3TS

28 F 0000248
29 F 0007587
30 LEV0D25133
3t F 0000802
32 F 0007588
33 NCEOODO313
34 F 0007588
35 MNTO0034860

QTY.
USED

DESCRIPTION

318" FLATWASHER - PLATED

CAM FOLLOWER-RESET-SADDLE LEV
LEVER ASSY,SADDLE 1390

3/8" MEDIUM LOCKWASHER - PLTD
SADDLE LEVER SPRING EYEBOLT
SADDLE LEVER SPRING

516 X 1-4/4 NC HTY CS - PLATED

516" FLATWASHER-PLATED

318" HCESNANUT - PLATED
KNOTTER BRAKE DISC WASHER
SADDLE LEVER ANCHOR SEAL
LOWER SADDLE LEVER ASSY-A/M-82
1.3/8 FEED ARM WASHER -200/270
SLEEVE FISADDLE LEVER ANCHOR
§/16" NCESNA NUT - PLATED
BUSHING F/ISADDLE LEVER ANCHOR
KNOTTER DUAL BRAKE MOUNT-1390

81

E




KNOTTER SHAFTASSEMBLY




KNOTTER SHAFTASSEMBLY

REF  PART
HO. KO.
1 ZZ 0000434
2 SHF0032455
3 NCHO500437
4 WLKO000438
5  KNTO032448
6  WCT0G00438
7 SCCO040004
8 F 0007063
9 CLPOO34840
10 ZZ 0000440
11 CAMD034586
12 F 0004461
13 F 0004160
14 F 0004158
18 F 0007977
F ooo7eTs
SHMG000103
SHMO000105
16 KNTO0B006A
17 22 0000433
18  GERO0DOG0ER
18 CAM0032465
20 SCC0050013

QTY.
DESCRIPTION USED
38 X 5M6 X 3LONG KEY 1
KNOTTER SHAFT- 1390 1
HEX NUT NC PLATED 7/16" 4
718" LOCKWASHER - PLATED 4
LEFT HAND KNOTTER MOUNT 1380 1
716" FLATWASHER - PLATED 8
716 X 1-1/2 NC HT €S - PLATED 4
1-3/8" KNOTTER SHAFT BEARING 2
KNOTTER SHAFT CLAMP- 1350 2
3/8 X516 X 34 LONG KEY 1
TWN FINGER DRV CAM ASSY. 1380 1
1-3/8 X 18 GA MACHINE BUSHING AR
1-318 X 14 GA MACHINE BUSHING AR
1-318 X-10 GA MACHINE BUSHING AR
1-3/8X1-7/8X.010 SPACER WASHER AR
1-3/8X1-718X.005 SPACER WASHER AR
1-3/8 X 1-7/8 X.015 STEEL SHIM AR
1-3/8"X 1-7/8 X.020 STEEL SHIM AR
HEAD ASSY-WIF7661,F7869,F8048 3
38X 5MB X 112 KEY 4
MODULAR CAlft GEAR - WAS:GER7942 3
KNT TRIP RESET CAM ASSY 13%0 1
112 X3-3/4NC HT CS - PLATED 2

REF  PART
NO. NO.
21 NCE0000500
22 ARMO032481

23 ZZ 0000435
24 KNTOD32447
25 WLKO000500
26  NCHO000500
21 sCCo030004
28 WCT0000375
29  NCEOQ000375
3¢  NCEOOOD250
31 CUS0032524
32 CLP0032625
33 SCCO010004
34 DOGO032523
35 F 0000220
38 WCTG0o00S00
37 SPG0023160
38 COT0000562
39 SFCO0B0513
40 NCJ0OODO375
41 SQ83751000
42 NFHO080500
43 WASD000104

QTY.

DESCRIPTION

1/2"  NC ESNANUT - PLATED

NDL YOKE DRV CRANK ARM ASY1390
38X 516 X 1-1/4 LONG KEY

RIGHT HAND KNOTTER MOUNT 1330
172" LOCKWASHER - PLATED

HEX NUT NC PLATED 1)2

38 X112 NCHT CS - PLATED

318" FLATWASHER - PLATED
3/8" NG ESMANUT -PLATED
14" NC ESNANUT - PLATED
BLACK HAY DOG CUSHION
HAY DOG CUSHICH CLAMP
1/4 X1-1/2 NC HT CS - PLATED
DOG, HAY 1390

HAY DOG PIN (1/2 X3 CLEVIS)

12" FLATWASHER - PLATED
SIDE HAY DOG SPRING-A/96 -1580
8 X1 COTTER PIN

1/2°K 3.75"NF GRD 8 C8-PLTD

3/8" NC JAM NUT - PLATED

3/8 X 1"SQUARE HD SET SCREW
112"-20 GRADE 8 HEX NUT-PLATED
1/27A-325 STRUCTURAL WASHER

1330
1390

83

USED

P n DR B B B 00 B @ 00 O3 O3 OO L G o oY e w3 e




KNOTTER ASSEMBLY KNT006006A

64




KNOTTER ASSEMBLY KNT006006A

REF

o =1 9 7 S W B e

B R =h wh oD wh h owk omk wh mde
wh DD 0 =M W N SO

PART
NO.

KNTO060060
F 0608050
F 0008275
F oooBeT4
F 0008280
F 0007893
WLK0000375
F 0007882
F 0007884
F 0008048
F 0007859
RS 0006022
F 0007868
F 0007835
F 0007870
RS 0006002
F 0007861
F 0008071
F 000BOTO
F 0007876
F 0000858
F 0000658
F 0001880
RS 0010500

DESCRIPTION USED

KNOTTER FRAME ONLY

KNIFE ARM COMP{WAS:FT857&7945)

SNAP RING F/KNIFE ARM ROLLER
ROLLER F/KNIFE ARM

1 MM WASHER-WORM SHF & KNF ARM

NUT F/KNIFE ARM PIN

318" MEDIUM LOCKWASHER - PLTD
SPACER WASHER FIKNIFE ARM PIN
KNIFE ARM PIN

TWINE KNIFE

TWINE KNIFE SCREW

KNIFE ARM BUSHING F/KNT60060
TWINE HOLDER ~ -WAS:F7BRA
TWINE DISC

TWINE DISC CLEANER

BiLL HOOK BUSHING F/KNT60060
KNOTTER BILL HOOK

Pid FOR BILL HOOK TRIGGER-4X16
TRIGGER FIKNOTTER BILL HOOK
KNT WORM & SHAFT (COMPL ONLY)
14 GA. KNOTTER WORM WASHER
18 GA. KNOTTER WORM WASHER
28 GA. KNOTTER WORM WASHER

AR

51N WASHER-WORM SHF & KNF ARM  A/R

REF
NO.

22
23
24
25
26
T
28
29
30
31
32
33
34
35
36
37
38
39

40
41

PART
NO.

RS 00606003
RS 5227344
SCCMO08030
F 0008052
F 0007871
F 0007978
F 0007860
NCHMDO812%
WLKMO00080
SCCM108025
F 0007848
F 0007947
WCT0000313
F 0007949
F 0008051
GERO007862
GERO00D07873
F 0008068
F 0008063
RS 3451926
SPGN025466

DESCRIPTION

TWINE DISC BUSHING FKNTE0060
SPIRAL PIN FAKNOTTER GEARS
SMM X 30MB MC HEX HD CS
TWINE HOLDER SPRING

TWINE HOLDER DISC PINION
SNAP RING F/KNIFE ARM SHAFT
KNIFE ARM WASHER 25 X 20 X .50
8MM X 1.25 MC HEX HUT -GR 8.8

8 MM LOCKWASHER

BMM X 25MM MC HEX HIDD CS

KNOT HOOK CAM ADJUSTING SCREW
KNOTTER HOOK CAM ADJUST SPRING

5M6" FLATWASHER-PLATED

KNOTTER HOOK CAM ADJ SCREW-NUT

KNOTTER HOOK CAM
HARDENED BiLL HOCK PINION

HARDENED KNOTTER WORM PINIION

SPACER F/BILL HOOK PIN - .020
SPACER FBILL HOOK PIN - 032
Pi% FIBILL HOOK CAM & SPRING
KNT HOOK CAM ADJ SPRING

85

AR
AIR
2




KNOTTER TRIP ASSEMBLY

FEF - SIHE TENCION PATL ASSY, FH
MHIDORZET TEY

AN

34

REF: YNOTIER MILMT, B
ENTOO32447 ()

6¢




KNOTTER TRIPASSEMBLY

REF
NO.

W Ry =

o~

11
12
13
14
16
16
17
18
19
20
21

PART
NO.

KNT0032132
F 0008023
F (001687
MNT0031918
MNT0034642
F 0001618
F 0001889
F 0001819
F 0001890
F (008022
KNTO033330
MNTO033327
KNT0024098
ZZ 0002003
BRG64F64PP
KNTO032458
F 0001572
KNT0032459
KNT0032462
CAMO032465
LEV0032456
F 0000440
F 0000278
F 0001517
CcOT0000803

QTY.

DESCRIPTION

BAR ASSY, TRIP, METER, KNOTTER
GUIDE WASHER
KNURLED FRICTION DISC

METER WHL BRG MNT-18" CHAMBER
METER WHL BRG MNT-15" CHAMBER
METER WHEEL SHAFT BRG WICLAMPS

FLANGETTE FIF1618 BEARING

METER WHEEL SHAFT-BEARING ONLY
LOCKING COLLAR FiF1818 BEARING

METER WHEEL SHAFT ONLY - 3 TIE
ASSY,STOP BAR,TRIP METER -1380

METER TRIP BAR MOUNT ASSY-1380

METER WHEEL ASSY-AF/M11-80-1580
1" STEEL SET COLLAR

1"SINGLE ROW FLANGED BEARING
BRG TRIP KNOTTER MOUNT 1380

CAM FOLLOWER-RESET-SADDLE LEV
KNOTTER TRIP BELLCRNK ASY-1380

TRIP KNOTTER SHAFT ASSY 1380
KNT TRIP RESET CAM ASSY 13%0
STOP CLUTCH LEVER 1380
FERRULE

SPRING FIKNOTTER TRIP ARM
TRIP SPRING

e X1-H2 COTTERPIN

USED

T L I T i R e T T T T I L L LI

REF  PART
NO. WO.

22 SCC0030003
23 WLKO0000375
24 NCJOOOO3TS
25  NCHOO0003YS
26 CRBT375100
27 SCC0050008
28  SCC0050003
28  NCJ000O0S00
30 WLKG000S00
31 NCHO000313
32 8CC0030005
33 SCC00360004
34 sCCO050013
35 Z7Z 00060408
38 CAMO032484
37 ST8Z500313
38 CUSD032524
39 5CCo010002
40  NCEOB00250
41 WCT0000250
42 WCT0000375
43 SHDO033337
44  SWIBUMT12P
45 SCCO0030008

DESCRIPTION

38 X414 NC HT CS5 - PLATEDR
318" MEDIUM LOCKWASHER - PLTD
38" NC JAM NUT - PLATED

HEX NUT NC PLATED 3/8

38X1 GRS5CARRBOLT-PLT
112 X 2-U2 KC HY CS - PLATED

112 X 1-1/4 NC HT-CS - PLATED
1i2*  NC JAM NUT - PLATED

112" LOCKWASHER - PLATED
HEX NUT NC PLATED 5/16

318 X1-34 NCHT C5 - PLATED

38 X 1-H2 NCHT CS - PLATED

172 X 3-3/A NC HT CS - PLATED
1A K 8" XA" KEY

STOP TRIP KNOTTER CAM 1390
114 X /16 SOCKET SET SCREW
BLACK HAY DOG CUSHICN 1380
114 X1 NCHY CS-PLATED

114" NC ESNANUT - PLATED
1/4" FLATWASHER - PLATED
3/8" FLATWASHER - PLATED
BALE SENSCR SHIELD |
INDUCTIVE PROXIMITY SENSOR
318 X 2412 NC HT C8 - PLATED

87




TWINE FINGER DRIVE ASSEMBLY

68




TWINE FINGER DRIVE ASSEMBLY

69

REF  PART QIY. REF  PART QryY.
NO. NO. DESCRIPTION USED HO. NO. DESCRIPTION USED
1 CRB378010¢ ¥8X1 CARRIAGE BOLT-PLTD 3 18 HTBO030006 3/8"-16 X 2" HEX TAP BOLT-PLTD 1
2 F 0008146  TWINE FINGER WASHER 3 18 NCHOODO375 HEX NUT NC PLATED 318 2
3 KNT0034845 TWINE FINGER- 1390 3 20 BKT0034727 TWINE FNGR STOP BRACKET- 1390 1,
4 F 0008144  TWINE FINGER BUSHING NUT 3 21 NCHOO00500 HEX NUT NC PLATED 1/2 2
" 5 F 0008147  TWINE FINGER DRIVE ROD BUSHING 3 22 WCTO000313 5M6"  FLATWASHER-PLATED 4
6 WIS0003125 5/18" INTERNAL STAR WASHER-PLY 3 23 BRGHSIFLMX8 BRG, 2 BOLT FLANGE 1-1/4" BORE 2
7 SFC0020001 5M6X3/4 NF HT CS-PLATED 3 24
8 RODO0034884 RODDRIVEFINGER TWINE - 1380 3 25 NCHOO000250 HEXNUT NCPLATED 1/4" 2
g NFHOGOD37S 3/8" NF HEX NUT - PLATED 7 26 NCX0000250 FLEXLOC NUT NC PLATED 1/4” 1
10 F 0000458  TWINE FINGER LINK BLOCK 3 27 WLKO0O0D0375 378" MEDIUM LOCKWASHER - PLTD 2
1 NCHDOOD313 HEX NUT NC PLATED 5/16 3 28 F 0001572  CAM FOLLOWER-RESET-SADDLE LEV 1
12 WLK0000313 506" MEDIUM LOCKWASHER - PLTD 4 28 F 0001517  TRIP SPRING 1
13 SCC0020002 SMEX1  NCHT CS-PLATED 2 30 WCT0000375 3/8" FLATWASHER - PLATED 1
14 KNTOD32448 TWHN FINGER DRV SHAFT ASSY 1390 1 31 TUBG03T500 3/8" BUNDY TUBING, 1" LONG 1
15 COTO000502 /8 X1 COTTERPIN 3 32 5CC0020007 &M16 X 2-14 NCHT CS - PLATED 1
16 SCCO010003 ¥4 X 1-U4NCHT CS-PLATED 1 33 BKT0032972 BRACKET, LUBER, MANIFOLD 1380 1
17 8CCO020004 5/16 X 1-1/2 NC HT CS - PLATED 3




AUTOMATIC KNOTTER LUBER

FZOz@

£l ¥l 81°LL'81'SL 61

4’

b

01's

@ i 9 S¥eT b

70



AUTOMATIC KNOTTER LUBER

wde
L]

REF  PART

NO. NO.
1 VLVO0000003
2 sCCooto007
3 WCT0000250
4 WLKO000250
§  NCHO000250
6  HYD3458030
T THK0034556
8  MNTOD034661
9 SMso000184
NRES0000117

1 FT 0000183
12 FT 0000252
13 HOS0034788

14  F 0008673
15 BCC0030008
16 WCTO000375
17 WLKOO000375
18 NCHO000378
18  FILCFg0081
20 HYDS316034
21 TUB003478%
22 HYD5T16666
23 HYD5405045
24 HOS0034787

DESCRIPTION

KMOTTER LUBE VALVE ASSY-1330
14 X 2104 NC HT CS - PLATED

114" FLATWASHER - PLATED

114" LOCKWASHER - PLATED

HEX NUT NCPLATED 1/4"

318"90*5T THREAD O'RNG MALE L
KNOTTER LUBER TANK- 1390
KNT LUBER TANK MNT ASSY- 1390
5/16 X 3/4 NC WHIZ BOLT PLATED
546" NC WHIZ NUT - PLTD

3/8" X 1/2" HOSE COUPLER

5/16 - 7/8 MINI WORM CLAMP

HOSE XNT LUB.SOL.VAL. RTN

38 JIC X 412 NPT 80* MALE ELB

3/8 X 2-3/4 NC HT CS - PLATED

318" FLATWASHER - PLATED

318* MEDIUM LOCKWASHER - PLTD
HEX NUT NC PLATED 3/8

INLINE HYD PRESSURE FIL- 1380
3/8 JIC X 1/2 0-RNG ST THD CON
TUBE,HYD FILTER - VALVE

3/8 TUB X 3/8 O-RING RUN TEE

3/8 JIC X 3/8 NPT 80* MALE ELB
HOSE, HYD, KNT LUB.PUMP-FILTER

QTY.
USED

I

e ot owd B = dm B P R RS e B R dn B owh owik ek B ORI ek RO e

REF  PART
NO. NG.
25 NCH0000313
26 WLKO0D00313
27 PLT0032281
28 MNT0033111
28 SCCD020002
30 SPKS0JA1SH
31 SCE0030002
32 HOS0034754
33 F 0008287
34 PMP4731107
35 HOS003479%
36 HYD5525020
37 HOS0034842
38 HYD5355022
38 HYD3083021
40 HYD5205020
4% HYD5129020
42 LUB0833116
43 LUB0083313
44  BKTD032972
45 F 0007401
45 F 0008306
47 F 0008288

Qry.
DESCRIPTION USED
HEX NUT NC PLATED 518 4
516" MEDIUM LOCKWASHER - PLTD 4
FEEDER CHAIN GUIDE PLATE 1380 1
MOUNT PUMP,LUBE KNTR - 1380 1
5146 X1 NCHT CS-PLATED 4
KNOTTER LUBE PUMP DRIVE 1
3/8 X1 NCHT CS-PLATED 2
DRAWBAR & LUBER TO PUMP HOSES 1
STR AUTO LUBER FITTING 6§
AUTO LUBER PUMP -WAS:F 8200 1
HOSE,HYD,PORT 2 KNT SOL-KNT MF 1
1/4 JiC X 80* BLKHD UNION ELRB 1
HOSE HYD,BLKHD-KNT LUBER 1380 1
114 JIC X 1/8 NPT 45* MALEELB 1
#8 NPT STEEL HEXNIPPLE 2
114 JC X 118 NPT MALE CONN 1
4" JIC CAP 1
LUBER ASSY MANIFOLD -6 HOLE 3
INJECTOR, REPLACEMENT ONLY AR
BRACKET, LUBER, MANIFOLD 1390 1
118" NYLAFLOW TUBING 40" 18
FERRULE FIAUTO LUBER FITTING 18
80* AUTO LUBER FITTING 12

71




KNOTTER FANASSEMBLY

30

AL
Y o

k'
e
“

72



KNOTTER FANASSEMBLY

REF
NO.

o =~ O L P D R ws

PART
NC.

SHRO034809
§TP0034608
SCCo030004
WCT0000375
WLKO000375
NCHO000375
SPC0034653
BMP0004243
SMR 1032500
NFE0001032
MNT0034605
MNTOG34607
MNT0034606
SCCO010001
WCT0000250
WLK0000250
NCHO0000250
CLPOGO0O130

QTY.
DESCRIPTION YUSED

KNOTTER FAN SHROUD- 1380
KNOTTER FAN SHROUD STOP-1380
38 X112 NCHT CS - PLATED

38" FLATWASHER - PLATED

3/8" MEDIUM LOCKWASHER - PLTD
HEXNUT NC PLATED 3/8

KNOTTER FAN SHR SPACER- 1390
RUBBER BUMPER FIHOOD

10-32X12 RH MACH SCREW.PLT
10-32 NF ESNA NUT - PLATED
KNOTTER FAN FRONT SHROUD MNT
KNOTTER FAN LH SHROUD MNT-1330
KNOTTER FAN RH SHROUD MNT-1380
H4 X34 NCHT CS - PLATED

114" FLATWASHER - PLATED

1/4" LOCKWASHER - PLATED
HEXNUT NC PLATED 114"
HOOK-TYPE FASTENER

e et Pa O e RO LD D RY D B

o
[==D /]

L2 - )

REF
HO.

19
20
21
22
23

24
25
26
ri
28
29
30
#H
32
33
34

PART
NO.

RIV00Q0122

WCT0000100
WLKO0000100
NFHO001032
FANOODOOO1
FANOOO0002
SCC0010002
NCEGG00250
GRDO0004432
CLP0022526
SPC0034657
MNT0050025
FD 0023583

MLDT500317
TERO563217
TER(563216
HNGO000810

QTY.
DESCRIPTION USED

S8 RIVET-3/16 X .126-250 GRIP

#10 FLATWASHER - PLATED

#10 LOCKWASHER - PLATED

10-32 NF HEX NUT -PLATED

16"FAN BLADE & MOTOR COMPLETE
REPLACEMENT FAN BLADE

1/4 X1 HCHT CS-PLATED

174" NCESNA NUT - PLATED

CAGE FIKNOTTER BLOWER-COMPLETE
FAN GUARD CLIP <1500

KNT FAN LOWER CAGE SPACER-1380
KNTR FAN SHROUD MNT

"WARNING! KEEP HANDS CLEAR..”
BLACK QUICKEDGE TRIM MOLDING
16M4 GA #4"COV QUIK SLD-MALE
1614 GA 14"COV QUIK SLD-FEML
HINGE FOR TWINE BOX (PAIR}

B o RO wh P B e 0300 S ak N ROORY

73




NEEDLES AND PLUNGER STOP ASSEMBLIES

£e'Ze

4

Jo] g \
% A (s r/
ANK

£ 0g

6s'ae

-Buisnop Bulids u pageisuj s| Buidg
3llupm Buwds isnipy o), jdwelly 10
NN Wer uasoo 1eAsSN INOLLAYD

14

eTYZeTTT
8z 8Z'i2

ge

v

- {JINOw

SLPLTE

142

74



NEEDLES AND PLUNGER STOP ASSEMBLIES

REF  PART
NO NO.

1 F ooois1d
2 NCHB000500
3 F 0007552
4 YOK0032485
5 SFCO034796
6 2ZZ 06000220
7 F 0001549
§  NFHO0000750
3 F 0001550
10 NFLOQOD750
11 F 0007554
12 NFHO000500
13 F 0005048
14 F 0004050
15 WLKO000500
16 LEV0033378
17 CAMOD33377
18 BRGOD20618
19 BKT0034663
20 CLPO100075
21 RODO034577
22 RODO034579

QIY.
USED

DESCRIPTION

TWINE NEEDLE - CURVED

HEX NUT NC PLATED 112

NEEDLE TO YOKE CARR BOLT W/NUT
YOKE ASSY, NEEDLE 1380
LOWER R. NDL YOKE BOLT- 1390
1-1/4"X 3/4"X 10GA MACH BUSHIG
RH NEEDLE YOKE DRIVE ROD END
34" NF HEX NUT - PLATED

LH NEEDLE YOKE DRIVE ROD END
314" NF LHHEX NUT - PLATED
NEEDLE YOKE DRIVE ROD

112" NF HEX NUT - PLATED

1/2° ADJ CLEVIS TAPPED 1i2"-20
ROLLER-SHUTTLE BAR DRIVE

12" LOCKWASHER - PLATED
PLUNGER STOP CAM LEVER - 1390

PLUNGER STOP CAM - 1380
2-BOLT NEEDLE YOKE BRG-1390
ROD GUIDE BRACKETY- 1380

3/4 HYDRA ZORB HOSE CLAMP
PLGR STOP SPRING HOUSING- 1390
ROD,STOP,FRONT 1380

-k ek el B R b ek owh RN R DY RS R Pe fh owa ODGY

23
24
25
26
27
28
20
30
3
32
33
34
35
35
37
i8
38
40
44
42
43

REF

PART
HO.

SPG1500800
WAS0034578
RNG5000156
CRADQ33485
F 0007448

NGHO000375
SPG0020662
SHM0033448
BMPOGO1390
LNKG033487
F 0000440

SHF0033346
DOGO033340
RGDOG34872
SPG1000175
ARM0033352
ARMO033383
SPCR033343
F 0007973

F 0000856

F 0000857

DESCRIPTION

PLUNGER STOP CAM SPRING-1390
WASHER, STOP, PLUNGER 1380
PLG STOP SPRING SNAP RNG- 1390
PLUNGER STOP CRANK - 1380
SADDLE LEVER SPRING EYEBOLT
HEX NUT NC PLATED 3/8

PLUNGER LATCH SPRING 370
PLUNGER STOP SHIM - 1380
PLUNGER STOP BUMPER-1390
PLUNGER STOPLINK - 1380
FERRULE

PLUNGER STOP SHAFT - 1380
PLUNGER STOPDOG 1399

PLG STOP SPG ADJ ROD- 1390
PLUNGER STOP DOG SPRING-1380
LH PLUNGER STOP ARM ASSY -1380
RH PLUNGER STOP ARM ASSY -1390
SPACER, STOP, PLUNGER-1390
HOLBER F/INEEDLE TWN GUIDE BUSH
TWINE & WIRE GUIDE BUSHING
SNAP RING FITWN GUIDE BUSHING VM

75




TWINEBOXASSEMBLY

76



TWINE BOXASSEMBLY

REF  PART
NO. NO.
1 BOX0O034887
2 BOX0034838
3 BOX0034898
4 BOX0033413
5 BOX0033414
6  BOX0033415
7 MNTO0033417
8 MNTO0033418
8  BOX0034652
10 BOX0034656
11 BKTO034707
12 SHDOO34710
13
14 PRPOO100CO
15 HANO001T7238
16 LAT0000201
17 HNGG000810

DESCRIPTION
TWINE BOX LID- 1380
TWINE BOX LEFT END- 1380
TWINE BOX RIGHT END- 1380
FRONT, BOX, TWINE - 13%0
BACK, BOX, TWINE - 1390
BOTTOM, BOX, TWINE - 1390

TWINE BOX MOUNT-REAR-1380
MOUNT, BOX, TWINE, FRONT 1380
BOX LID, GUSSET LEFT- 1380
BOX LID, GUSSET RIGHT

TWINE BOX GUIDE BRACKET- 1390
TWINE TENSIONER SHIELD- 1390

TWINE BCX LID PROP
HANDLE FOR TWINE BOX LD
RUBBER DRAW LATCH

HINGE FOR TWINE BOX (PAIR)

QTY.
USED

G ad NI BY wh ok i eh ek wd wdk ek o o el el o

REF  PART
NO. NO.
18  F 0000856
18 F 0DOOBS?
20 F 0007891
21 F 0007889
22 F 0007890
23 F 0007541
24 WCTO000313
25  NCEODO0313
2§  SPGO00O0S0
27 STDOOCOM10
28 SOK0000001
2% CLP0OO00OO02
30 UBLO034451
3 WLKO000500
32 NCHO0000500
33 BKT0034820

QTY.
USED

DESCRIPTION

TWINE & WIRE GUIDE BUSHING

SNAP RING FITWN GUIDE BUSHING VA
TWINE TENSION ASSEMBLY

TWINE TENSION BASE ASSEMBLY
TWINE TENSION TOP

COMPRESSION SPRING VM

516" FLATWASHER-PLATED

516" NC ESNA NUT - PLATED

80 LB GAS SPRING- 1380

#M10 BALL STUD- 1390

'METAL BALL SOK END FITTING

SAFETY CLIPS FHOMM BALL- 1390
4 X5, 12 NC SQ BEND U-BOLT

42" LOCKWASHER - PLATED

HEX NUT NC PLATED 1/2

TWINE GUIDE BRACKET- 1390

77

N N R Y U N R e R - =)




STEP AND TOOL BOX ASSEMBLIES

78




STEP AND TOOL BOX ASSEMBLIES

— ok

REF PART QTY. REF  PART QTY.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 STP0034440 LH STEP ASSEMBLY- 1380 1 12 HNGO0034552 TOOL BOX HINGE- 1390 1
2 STPGD34548 RH STEP ASSEMBLY- 1390 1 13 RIVO000122  SS RIVET-3/16 X .126-25C GRIP 14
3 HANOG34446 STEP HANDLE- 1380 2 14 SUPO034447 LIGHT SUPPORT- 1380 2
4 LID0634553 TOOLBOXLID ASSEMBLY- 1390 1 15 SCC0020001 HM8 X3/4 NCHTY CS-PLATED 4
§ UBL0034451 4 X5, 1/2 NCSQ BEND U-BOLT 4 16 WLK0000313 518" MEDIUM LOCKWASHER - PLTD 4
6  WCTO000500 1/2" FLATWASHER - PLATED 8 17 NGHOD00313 HEX NUT NC PLATED 5116 4
7 WLKO000500 42" LOCKWASHER - PLATED 8 18  CLPOCD0OM30 HOOK-TYPE FASTENER 1
§  NCHOOO0500 HEX NUTNCPLATED 172 ] 18 BKT0034708 TWINE STEP GUIDE BRACKET- 1390 Z
8 SCCRO30005 378 X 1-314 NCHT C8 -PLATED 8 20 F 0000856  TWINE & WIRE GUIDE BUSHING 6
0 WLKO000375 38" MEDIUM LOCKWASHER - PLTD 8 21 F 0000857  SNAP RING F/TWN GUIDE BUSHING VI 6
4 NCHO0000375 HEXNUT NCPLATED 38 8

79




BALE CHUTE ASSEMBLY

o2 )
anlaal/i
o T
FA At
Ny




BALE CHUTE ASSEMBLY

REF
HO.

00 ~ & th ) M

D N
[ I A R - ]

PART
NO.

CHUBD34420
GUD0034394
GUDO034395
ANC0035090
BRC0034423
SCC0020001

NCHO000313
WLK0000313
WCT0000343
SCC0020002
SCCO050004
NCHQO00500
WLKO000500
$C00050004
WCT0000500
NCEQDO5000
BEH0034458
CHND034460

QTY.
DESCRIPTION USED

WELDED BALE CHUTE ASSY- 1390
BALE CHUTE ANGEL GUIDE- 1330
BALE CHUTE ROTATION GUIDE-1390
BALER CHUTE CHN ANCHOR- 1380
BALE GHUTE BRACE

5116 X 3[4 NCHT CS-PLATED

HEX NUT NC PLATED S8

5M16" MEDIUM LOCKWASHER - PLTD
516" FLATWASHER-PLATED
5M6 X1 MNCHT CS-PLATED

112 X 1-172 NC HT CS - PLATED

HEX NUT NC PLATED 1R2

12" LOCKWASHER - PLATED

12X 112" NG FLAT HD SOCKET C8
1/2" FLATWASHER - PLATED
12"43 FULL ESNA NUT-PLATED
3/8X.51X3/4 BSH BALE-CHU- 1380
BALE CHUTE CHAIN- 1380

O Y

R B e N N W

&1




TENSION CYLINDERS HYDRAULICS

8z




TENSION CYLINDERSHYDRAULICS

REF

= =
R R A A A T
.

AORY PR R md ad ek ook owd ok owd wd wh
ﬁwm—*cwmﬂmmhwm—h

PART
HO.

CYL.0033748
HYD5406045

. HOS0034418

HYDS715033
F 0006518
HOS0034841
HOS0034417
HYD5605035
HOS80034416
HOS0034419
HYDE5824030
WIS0005625
HYDS5325030
CLPOO10851
TUB0034834
TUB0034839
HYD5755030
HYD3108042
VLV0000500
HYD5405034
HOS0034750
HOS0034749
HOS0034780
GAGO000001

QTY.
DESCRIPTION USED

VERTICAL TENSION CYLINDER-1380
3/8 JIC X 3/8 NPT 90* MALEELB

TOP TNS CYL ROD END TORH CYL
3/8 TUB X 1/2 O-RING BRNCH TEE

2 X8 HYDRAULIC CYLINDER
TENSION CYLINDER HOSE- 1380
TENSION CYLINDER HOSE- 1390
318 JIC X 3/8 NPT MALE BR TEE

TOP TNS CYL BUTTEND TO LH TNS
TENSION CYLINDER HOSE- 1380
3/8 BULKHEAD NUT

9/16 INTERNAL STAR WASHER-PLT
3/8 JIC BULKHEAD UNION

3/8"STD HYCON TUBE CLAMP

HYD TUBE,TNS TO CYL ROD END
HYD TUBE,TNS REL VLV TO CYL
3/8"JIC X 114 NPT MALE RUN TEE

1/2 TO 1/4 STEEL PIPE BUSHING
SELECTOR VALVE WAS:01.504

3/8 JIC X 1/2 NPT 90* MALE ELB
TENSION RETURN HOSE-58"L.G 1380
TENSION SUPPLY HOSE-76".G 1390
HOSE HYD, TENS GAGE-F PORT MANI
4"3000PS! TENSION GUAGE-1380

2
2
1
2
1
1
1
2
1
2
2
2
2
2
1
1
1
1
1
2
1
1
1
1

83




MAINHYDRAULICVALVEASSEMBLY

TOP VIEW

FRONT VIEW

—

7 7 7 11 11 e
DR B EN -
m{ﬁva\ -

L Ei\E il—~i ﬂ\ll LIS B '!\%I i
; ﬂ\ 18
@m@ z m '

84




MAINHYDRAULIC VALVE ASSEMBLY

REF PART QTy.
NO. NO. DESCRIPTION USED

VLV3175100  MAIN HYD VALVE COMPLETE- 1380 1
VLVCNCC132 1732 FIXED ORIFICE RESTRIC CAR 1
VLVCNGCC118 116 FIXED ORIFICE RESTIRC CAR 4
VLVCNCC184 SUN CNCC-XEN 1/64 FIXED RETRCR 1
VLVQCDALAN DIFFERENTIAL UNLOAD PILOT CART 1
VLVCXCDXCN CHECK VALVE CARTRIDGE i
VLVCP5081B POPPET SOLENOID VALVENC 9
VLYRVCALAN PILCTED RELIEF CARTRIDGE-1380 1
9  VLVPVDALEN PILOTED PRESS REDUCING VALVE i
10 VLVCXDAXCN SUN CHECK VALVE CARTRIDGE-1330 4
2
1
1
1
1
1
3
2
4
1

Q= O & b N

11 VLVCPS082B POPPET SOLENOID VALVENO

12 VLVCP55820 PROPORTIONAL RELIER VALVE

13 VLV7114820 PROP/CONTROLLER/AMPLIFIER-1380
14 HYD5128020 1/4" JiC CAP

18  HYD5015042 1/2 TG 1/4 JIC TUBE REDUCER

16 HYDE716030 38 O-RING X 1/2M JIC RUN TEE

17 HYD5T16666 3/8 TUB X 3/8 O-RING RUN TEE

18  HYD5315043 1/2JIC X 3/8 O-RNG ST THD CONN

19 HYDS315033 3/8JIC X 3/8 O-RNG ST THD CONN

20 HYD7231030 3/8" O-RING SOCKET HEAD PLUG




MAINHYDRAULICS

PICKMR CYi,




MAIN HYDRAULICS

REF  PART QTY. REF  PART QTY.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 TUB0034835 HYD.TUBE, TANK TO FILTER 1 18 CLP2110692 MNTG CLP FOR HYDAC ACCUM- 1380 1
2 HYDS5205060 314 JIC X 3/4 NPT MALE CONN 1 20 ACMSBO02102 HYDAC HYD ACCUMULATCR- 1330 1
3 VEV002X811 CHECK VALVE 34" NPT - 1380 1 21 CLPOO10951 3/8"8TD HYCON TUBE CLAMP 4
4 HYD6BO806B 3M"O'RING X 3/4M 90*PIPE 1 22 TUBGO34843 HYD TUBE,PORT B TC BULKHEAD 1
5 FILOHH8%35 HYDRAULIC FILTER HEAD- 4380 1 23 HOS0034754 DRAWBAR & LUBER TO PUMP HOSES 2
6 FILOHFE813 FILTER ELEMENT-SYNTHETIC- 1380 1 24  HYDB515034 3/8 JIC X 1/2 O-RING 80* ELBOW 3
-7 HYDB515046 42 JIC X 314 O-RING 80% ELBOW 2 25  CYLO0000324 DRAWBAR SWING CYLINDER-1380 1
8 CLP0021301 1/2"HYCON STD TUBE CLAMP 2 26 HYDS375030 3/8 JIC 45 BLKHD UNION ELBOW 2
g HOS0034752 PUMP SUCTION HOSE-1"X 25" 1380 1 27  WIS0005625 916 INTERNAL STAR WASHER-PLT 2
10 HYD5515088 17 JIC X 3/4" ORING 90* ELB 1 28 HYD5924030 3/8 BULKHEAD NUT 2
i1 PMP1288XG2 HYDRAULIC GEAR PUMP F/M380 1 28 HOS0034405 BUTT ENDP/UCYLTOPORTD 1
12 HYD5515040 172.JICX 1/2 O-RING 80* ELBOW 2 3¢ CYLO00208A BELYT DRIVE CYLINDER 2X6 1390 1
13 HYDS315040 12JIC X 112 O-RNG 8T THD CONN 1 31 HYD7230040 172" O-RING HEX HEAD PLUG 1
14 FILCF90081 INLINE HYD PRESSURE FiL- 138D i 32 HOS0034751 CLUTCH SUPPLY HOSE- 21" 1380 1
15 TUB0034678 HYD.TURE, PUMP 7O FILTER 1 33 HOS0034404 ROD END PAJ CYL TO PORT G-1380 1
16  HOS0034753 MANIFOLD SUPPLY HOSE-30" 1380 1 34 HYD5315034 3/8 JIC X 1/2 0-RNG ST THD CON 2
17 TUB0O034871 HYD TUBE, PORT G-PORT IN 1 35 F 0006518 2X8 HYDRAULIC CYLINDER 1
18 TUBO0O034833 HYD TUBE, H PORT-ACCUR. 1

87




CONTROL BOXES WITH MOUNTS

30—
W
i

4 HEDUN L3N, BE gattiy e,

LMD

= & & b

/UL TR

[+

EEFEERZERLERE

ERE

9,10

{ Covar Redr Visw

o3

11,12

oy
[4]

25 24 24,2223 20 474849 13 14,1516

88




CONTROL BOXES WITH MOUNTS

REF  PART QTY.
NO KO. DESCRIPTION USED
1  REMOTE1380 TRACTOR REMOTE CONTROL- 1330 1
2 BOX0001380 ELECTRICAL CONTROL BOX- 1390 1
3 BOX0034384 BOX, BALER CONTROLER 1
4 FD 0034385 BALER CNTRL BX GRAPHIC OVERLAY 1
§ ELCO150005 HOBBS MIN| HOUR METER 1
6 GAG(008080 FUEL GAUGE, #R8080 1
7 SWI00VDD1S ROCKER SWITCH DPDT 2 POS 1380 2
8 SWIOP78702 PUSHBUTTON SWITCH DPST-1380 2
§ GSKOT00110 SWITCH GASKET- 1390 2
10 SWIOZA2BG3 KEYSWITCH OPERATOR3 POS- 1300 1
11 SWIZAZBZ10 SWITCH CONTACT BLOCK 1390 1
12 SWICOVLD1S ROCKER SWITCH DPDT 3 POS 1380 3
13 CHNROG00297 3/4"NPT CORD CONN 2
14 RNGO0G5263 SEALING RING F3I4"CONNECTOR 2
15 NMS0000108 3/4 CONDUIT LOCKNUT 2
16 CNR0G0D1S5 1/2 CORD CONNECTOR 2
17 RNGOO005262 SEALING RING F//2"CONNECTOR 2
18 NRMSC000150 12 COMDUIT LOCKNUT-STEEL 2
18 LITXVLA124 LED INDICATOR LAMP 12 VDC-1380 3

REF BART
KO. NO.
20 ELCTS31010
2% KOBODO1PZB
22 ELCOSL100B
23 Di0o0046003
24 TEBG0OO2140
25 FUSDD0G025
26  Fus000006%
27 BCOOO11531
28 FUS0000060
29 PNLOD34413
30 BKTD034402
31  RELOO41F1H
32  RELB058963
33 CBKOC01456

34  CIR0034658
35 BKT0033246
36  BKTO033245
37  ACTOOCA112

DESCRIPTION

POTENTIOMETER 2W, 10K OHM
POTENTIOMETER KNOB-

POTENTIOMETER SHF SEL LOCK NUT

1N5404 DIODE
2 POST BLOCK

1380

-WASELCO046003

PANEL FUSEHOLDER-BUSSMAN

FUSE-AGC 3D

BALE COUNTER -5 DIGIT -12VDC

FUSE - FRN-N-60 AMP-FUSETRON
BALER CONTROL BOX PANEL SCREEN

PCB BRACKET ASSEMBLY
RELAY SPST,NO,12VDC COIL TOAMP

RELAY DPDT 12V 40A

1582

6 AMP 12vDC CIRCUIT BREAKER

AUTO SHUTDOWN ASSEMBLY- 1390
REAR CONTROL BOX BRACKET-1390
FRONT CONTROL BOX BRACKET-13%0
ADDCO ELECT CONTROLLER 1380

89

QIY.
USED

o ek owd e R A ek GF wdk owh fa oeh =R B3 R R




BATTERY, LIGHTS AND WIRING HARNESSES

Remote Cordol
Box

80

Fuel Levet
Serder

" Eledricat Thyutte
- Controler

Confrot B




BATTERY, LIGHTS AND WIRING HARNESSES

REF  PART QTY. REF  PART QTY.
HO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 HRN0G34884 REMOTE TO DRAWBAR HARNESS-1390 1 14 LIT6805C86 KNT FLOOD LIGHT W/ SWITCH-13%0 1
2 HRNOD34683 CONTROL BOX TO DRAWBAR HARNESS 1 LITo000001 REPLACEMENT BULB 1

3 HRN0G34730 DRAW BAR RUNNING LIGHTS- 1380 i 15 LIT5205D18 REAR SPOT PATTERN LIGHT- 1380 2
4  HRN0O34682 ENGINE WIRING HARNESS- 1380 1 LITOO00001  REPLACEMENT BULB 1
§ HRNO034818 KNOTTER FAN HARNESS- 1380 1 16 SWISUMT12P INDUCTIVE PROXIMITY SENSOR 2
6 HRNGO34728 BALER RUNNING LIGHT HARN.-1380 1 17 MNT0033317 SPEED SENSOR MOUNT 1
7 CBLOB0459A MICRO-CHG SINGLE KWY PLUGIASSY 1 18 MNTO034837 PROXIMITY SWITCH MOUNT. 1380 1
8  HRNOD34728 WORK LIGHT HARNESS - 1380 i 18 03181 SWITCH-MICRO 1TL1-3 1
8 CBL88A3115 MICRO CHNG IN-LINE SPLITTER 1 - CAPOOOT030 CAP (BOOT) F/SWIS025 1
10  HRN0034888 HYD SOLENOID VLV HARNESS- 1390 1 20 ANCO00332565 ANCHOR ASSY, BATTERY -1390 1
HRN0034863 DRB LH VALVE JUMPER WIRE- 1380 1 21 BAT0074XHD BATTERY GRP 74,HEAVY DUTY.1380 1
HRNGO34864 Pill “UP” VLV JUMPER WIRE- 1380 1 22 CBLOT12054 A4GA 20"SIDE MOUNT BATTERY CBL 1
HRN0034865 DRB RH VLY JUMPER WIRE- 1380 1 23 CBLPOS1390 POSITIVE POST BATTERY CBL-1390 1
HRNOC34866 - PIU “DOWN” VLV JUMPER WiR-1380 1 24 CBLGND1380 ENGINE GROUND CABLE 1380 1
HRN0034867 CLH “ENGAGE" JUMPER WIRE- 1380 1 25 SOKO02310 ELECTRICAL SOCKET, 7 POLE 1
11 LIT1105D48  B/U AND FEEDER LIGHT- 1390 2 26 SOK0000007 SCCKET BOQT FOR 7 CONDUCTOR 1
LIT0000001 REPLACEMENT BULB 1 27 BKTOD34733 WORK LIGHT BRACKET- 1380 1
12 LI7191511 TRAPEZOID HALOGEN HEADLIGHT 1
13 LITGO00012  TARL LAMP HOUSING  -SP 2
LiT1410112 DIRECTIONAL LAMP-COMPLETE 2
LiT1410122 STOPTAL LAMP-COMPLETE 2

91




SPINDLES, TIRES AND WHEELS

82



SPINDLES, TIRES AND WHEELS

QTY.
DESCRIPTION USED

FIELD TIRE AND WHEEL ASSY-1390

WHLHWY1380 HIWAY TIRE AND WHEEL ASSY

REF PART
HO. NO.
1 TIR4080155
2 TIR4008020
TIR14175F3
3 WHLOC000D1
WHL0175105
4 VLV0000415
5 F 0008001
§ F 0008e03
7 F 0008000
8 F 0007999
§  COT0000504
10 F 0007988
11 F 0007887
12 F 0007982
13 F 0007996
14 F 0007983
15 F 0007994
16 F 0007986
17 SPN0034224
SPN00331538

FIELD TIRE ONLY

HIWAY TIRE14 X 17.5-14 PLY

FIELD WHEEL ONLY

HIWAY WHEEL 17.5 X 10.5

VALVE STEM

LUG BOLT Fi8-HOLE HUB

HUB & SPINDLE ASSY - B-HOLE

HUB CAP- B-HOLE HUB

NUT FAWHEEL SPINDLE

18X 112 COTTERPIN

WASHER FMWHEEL SPINDLE

QUTER WHL BRG CONE- 8-HOLE HUB
HUB WICUPS - 8-HOLE

OUTER BEARING CUP

INNER WHEEL BEARING CUP

INNER WHL BRG CONE- 8-HOLE HUB
GREASE RETAINER- 8-HOLE HUB
FIELD TIRE BALER SPINDLE-1380
HIWAY TIiRE BALER SPINDLE

1
1
1
1
1
i
1
8
1
1
1
1
1
1
1
1
1
1
1
1
1

83




DECALLOCATIONS

94

20

21




DECALLOCATIONS

REF
HO.

O ~ O W P W N -

ny P T - G e e S

PART
NO.

FD 0023572
FD 0023573
FD 0030291
FD 0025126
FD 0023534
FD 0023576
FD 0023473
NP 0000100
FD 0023581
FD 0000035
FD 0034275
FD 0034273
FD 0034276
FD 0007113
FD ooo7111
FD 0023538
FD 0023851
FD 0034738
FD 0034756
FD 0034821
FD 0034824
FD 0018808

QTY,
DESCRIPTION USED

“SHLDS ARE FIYOUR PROTECT...”
“STAY CLEAR OF FAN WHILE.."”

DECAL-WARNG CALIF PROPOSION 85

PICKUP HAZARD WARNING DECAL
“KEEP SHIELDS IN PLACE..”
“DANGER!LOCK & LISTEN FOR.."
“CAUTIONH..2.3.8 WARNINGS”
SERIAL NO. ID PLATE

“CAUTION! SHUT OFF MOTOR WHEN”

DECAL"DIESEL FUEL ONLY'-1/2X4
TENSION RAIL SELECTOR DECAL
“CAUTION" JACK WILL SUP VERT..
DECAL, “1390" INLINE BALER

36" X 5" WHITE "FREEMAN" DECAL
25" X 4" WHITE "FREEMAN" DECAL
“WARNING!DO NOT RIDE ON.."
DECAL LUG NUT 1592
DECAL-"KNOTTER FAN SWITCH"
DECAL-"RECOMMENDED TIRE....."
DECAL-"NO LIFT - 1390
DECAL-"KNOTTER LUBER TANK.....
HYDRAULIC FLUID DECAL 1500

ok owd RS 2 R 2 R R R el wh A - owd o f B R -2 QUM

95




DECALLOCATIONS

96




DECALLOCATIONS

REF
NO.

G o~ N B A

PART
NO.

FD 0023572
FD 0023573
FD 0030291
FD 0025126
FD 0023534
FD 0023576
FD 0023473

NP 0000100

FD 0023581
FD 0000035
FD 0034275
FD 0034273
FD 0034276
FD oo07143
FD 0007111
FD 0023538
FD 0023851
FD 0034738
FD 0034756
FD 0034821
FD 0034824
FD 0018808

QTY.
DESCRIPTION USED

“SHLDS ARE FIYOUR PROTECT...”
“8TAY CLEAR OF FAN WHILE..."

DECAL-WARNG CALIF PROPOSION 65

PICKUP HAZARD WARNING DECAL
“KEEP SHIELDS IN PLACE..”
“DANGERILOOK & LISTEN FOR...”
“CAUTIONNM..2.3..8 WARNINGS”
SERIAL NO. ID PLATE

“CAUTIONI SHUT OFF MOTOR WHEN"
"DECAL"DIESEL FUEL ONLY™.4/2X4

TENSION RAIL SELECTOR DECAL
“CAUTION" JACK WILL SUP VERT..
DECAL, *1390” INLINE BALER

36" X 5" WHITE “FREEMAN" DECAL
25" X 4" WHITE “FREEMAN" DECAL
“WARNING!DO NOT RIDE ON..”
DECAL LUG NUT 1592
DECAL-"KNOTTER FAN SWITCH"
DECAL-"RECOMMENDED TIRE...."
DECAL-"NO LIFT *. 1390
DECAL-"KNOTTER LUBER TANK...
HYDRAULIC FLUID DECAL  -1500

o e B = R L B B A wb e ok wd wa O B BB A 2R

g7




PARTSINDEX

03-181
- 04-123

ACLOC00440
ACLO002251
ACLO00O4307
ACLO0BD3T2
ACLD101870
ACLD112003
ACLOD118410
ACLO119711
ACLG148573
ACMSBO2102
ACTOD124009
ACTODA3IOR
ACTOOCAT12
ANCOR16029
ANCD033288
ANCOD35990
ANGO031588
ANGO031588
ANGOG3I1915
'ANGO031916
ANGD0O32282
ANGO034583
ANGDO34585
ARMO031341
ARMOD32481
ARMOD32837
ARMO033362
ARMOC3I3363
ALGOCa2221
AUIGO032222
AUGD032567
AUGD032568
ALGEO32783
BATOO74XHD
BCOOD11531

BKT0032972
98

SWITCH-MICRC 1TL1-3

PICKLP COUNTERBALANCE SPRING
ENGINE AIR PRE-CLEANER-1390
MiNI RESTRICTION INDICATOR 20"
BANI F/8" AR CLEANER

AR CLEANER-DEUTZ (1-85)

AIR CLNR NUT ASSY F/DEUTZ-1/85
VACUATOR VALVE-DEUTZ (1-85)
SAFETY ELEMENT-DEUTZ (1-85)
OUTER CUP F/DTZ AIR CLNR(1-85)
PRIMARY ELEMENT-DEUTZ (1-85)
HYDAC HYD ACCUMULATCR- 1380
ADDCO ACYUATOR MNTNG KIT- 1390
ADDCO ELECTRIC ACTUATOR ERC330
ADDCO ELECT CONTROLLER 1390
PICKUP LiFY SPRING ANbHOR-‘ESOQ
ANGCHOR ASSY, BATTERY -1380
BALER CHUTE CHN ANCHOR- 1380
LOWER L. CHAMBER EXT ANG-1380
LOWER R. CHAMBER EXT ANG-1380
ANGLE EXT,CHMBR, L., TGP-1380
ANGLE EXT, CHMBR R. TGP-1380
FEEDER CHAIN GUIDE ANGLE

KNT CHAIN GUD ANGLE ASSY- 1380
KNT CHN GUD SHORT ANGLE- 1390
AUXILIARY DRIVE CRANK ARM ASSY
NDL YOKE DRV CRANK ARM ASY1380
PICKUP WHEEL ARM- 1380

LH FLUNGER STOP ARM ASSY -1390
R4 PLUNGER STOP ARM ASSY -1380
RIGHT SIDE PICKUP AUGER -1380
LEFY SIDE MCKUP AUGER 1390
LEFT AUGER TROUGH 1390
RIGHT AUGER TROUGH - 1380
SCRAPER, AUGER 1350
BATTERY GRP 74 HEAVY DUTY-1386
BALE COUNTER -5 DIGIT -12VDS

BRACKET, LUBER, MANIFOLD 1380

21
19
55
55
58
58
58
55
58
55
55
87
&1
51
89
19
81
81
31
31
31
31
45
45
45
43
59,63
18
75
75
23
23
19
21
19
91
&9

89,71

BKTOO33245
BKT0033246
BKTOG33444
BKTO033451
BKTO034213
BKTO034278
8KT0034279
BKT0034402
BKT0O34532
BKT0034638
BKT0034663
BKTRO34705
BKTOC34707
BKT0034708
BKTO034708
BKT0034727
BKTO034733
BKT0034920
BLKOO32668
BLKOG32966
BLTOGCD210
BMPOOO1380
BMPL00D4243
BONODOOG0T
BONDDOOOOD2
BONO00OODO3
BONCOOOD04
BONGCDD0OS
BONGCOD0OE
BONODOOAOY
BONOOCCOUS
BONOOOGODOY
BORNOOOO010
BONODOOO 11
BONODOQO 12
B8ONO0D0013
BONOODODD 14

BONOOCOO 15

FRONT CONTROL BOX BRACKET-1380
REAR CONTROL BOX BRACKET-1390
BTM BELT GUIDE BRACKET- 1390
8KT.GUIDE BELT REAR LOWER-1390
CHK SHD FWD STANDOFF BKT- 1390
KNT CHN SHD BOTTOM BKT- 1390
KNT CHN SHD TOP BRACKET- 1330
PCB BRACKET ASSEMBLY

LOWER REAR BLT GUIDE BKT- 1390
PLUG BRACKET- 1300
ROD GUIDE BRACKET- 1300
MIDSPIN BLT GUIDE BRACKET-1380
TWINE BOX GUIDE BRACKET- 1390
TWINE STEP GUIDE BRACKET- 1390
REAR TWINE GUIDE BRACKET- 1390
TWINE FNGR STOP BRACKET- 1390
WORK LIGHT BRACKET- 1390
TWINE GUIDE BRACKET- 1380
LOWER PLG ROLLER BLOCK-1390
BLOCK, JACK, RAL, PLGR 1380
MAIN DRIVE BELT- 1380
PLUNGER STOP BUMPER-1300
RUBBER BUMPER F/HOOD
GEARBOX CRANK ARM HUB- 1390
SNAP RING- 1300

CRANK ARM RETAINING RING- 1330
GEARBOX GREASE ZERK- 1390
GEARBOX CRANK ARM BEARING-1390
GEARBOX DIRT EXCLUDER. 1380
GEARBOX MAIN SHF OIL SEAL-1380
INPUT SHAFT OlL SEAL- 1300
GEARBOX RH CRANK ARM SEAL-1380
CRANK ARM BEARING SEAL- 1390
LH BEARING CLOSURE CAP- 1380
GEARBOX DRAIN PLUG- 1290
OIL LEVEL SIGHT GLASS- 1390
PRESSURE/BREATHER PLUG- 1300

GEARBOX iH CRANK ARM- 1380

&9

89

33

33

47

47

47

89

37

13

75

33

77

79

31

89

91

77

29

28

33

75

73

39

39

39

39

39

39

36

38

39

38

39

39

39

38

38




PARTS INDEX CONT.

BONOOGCO16
BOX0001390
BOX0033413
BOX0033414
BOX0033415
BOX0034384
BOX0O034852
 BOXD034656
BOX0034897
BOX0034898
BOX0034809
BRCO031937
BRCOG31838
BRC0034423
BRGOO00O19
BRGOOO394A
BRGOD20016
BRGOO205FP
BRG0020618
BRGODZO6PP
BRGOC21135
BRGOO32234
BRGO034014
BRGUO040310
BRGOOE7000
BRGO15EF24
BRGO507910
BRGOSO7549

BRGOTZDUSE2

GEARBOX RH CRANK ARM- 1380

ELECTRICAL CONTRCL 8OX- 138G
FRONT, BOX, TWINE - 1380
BACK, BOX, TWINE - 1380
BOTTOM, BOX, TWINE -1380
BOX, BALER CONTROLER
BOX LD, GUSSET LEFT-  13%0
BOX LID, GUSSET RIGHT
TWINE BOX LID- 1380
TWINE BOX LEFT END- 139C
TWINE BOX RIGHT END- 1380
LEFT REAR CHMBR BRACE - 1380
RIGHT REAR CHMBR BRACE - 1390
BALE CHUTE BRACE

FDR DRV SPROCKET BEARING~ 1390
BEARING CUP F/AUX.DRIVE -1380
P/ DRIVE SHAFT BUSHING

BALL BEARING 1380
2-BOLTNEEDLE YOKE BRG-1380
BALL BEARING #208PP F/1390

4 BOLT FLANGE BEAR!N.G—1390
PR} AUGER SHFT BRG HSG -~ 1380
TINE BAR CENTER BEARING
CONN RODBELT DRIVE BRG-1380
BEARING COMPLETE
DRAWBAR MOUNT BEARING -1330
BEARING CUP.L507910
BEARING-TAPERED ROLLER L507949

GARLOCK DR} BRG FIBLT DRVE-1380

BRG203KRRI FRONT PLUNGER ROLLER BRG- 1396

BRG3IOELAR0
BRG4164PP2
BRGS1FLMXE

BRGE4FE4PP

TIMKEN 2-11/16"CONE ASSY
TINE BAR BEARING 1"BORE -1340
BRG, 2 BOLT FLANGE 1-1/4" BORE

1"SINGLE ROW FLANGED BEARING

BRGCRSBC20 1-1/4"STUD CAM FOLLOWER-1380

BRGERZ0722

BEARING KNOTTER CLUTCH 1380

BRGRA104RR P/U DRIVE BEARING-1-1/4"-1380

BRGRA106RR P/U REEL BEARING 1-3/8"-1380

38

89

77

77

77

89

77

77

77

77

77

31

31

81

43

43

23

37

75

87

25

23

17

57
73
13
25
25
23
41
43
17
59
67
17
59
23

17

BSHOO31142
BSHO031143
BSHOD31351
BSH0O031605
B3HO032160
B8H0034240
BSHDO34459
BSH0034650
BSHOOVG290
BSHOOVG400
BSHOE21875
BSHP 141812
BSHSKZ1878
CAMOD32464

CAMDO32465

CAMOOI337T -

CAMDD34129
CAMBO34130
CAMDO24586
CAPG0O00002
CAPO001030
CAPOOO1380
CAPD0467485
CBKOOO1456
CBLO712054
CELOBD4SDA
CBLBBA311S
CBLGND1380
CBLPOS1380
CHMOC32435
CHMOD32445
CHMOO32660
CHMDO32661
CHMDO032664
CHMOD32865
CHMO033528
CHMO033970

CHNOG00210

FLYWHEEL SHEAR BSH & END -1390
FLYWHEEL SHEAR BUSHING HUB END
AUXILIARY DRIVE SHEAR BUSHING
TNS RAIL PIVOT BSH 14.5" CHAMBER
BSH, ACCELRATORI, THROTTLE 1380
TOP TNS RAIL PIVOT BSH- 1390
3/8X.51X3/4 BSH BALE-CHL- 1380
WIND GUARD BUSHING- 1390
VOGELSANG VG-290 BUSHING
1.258"0D X 1D X 1"LG TEN BUSH
2-3/16"QD BUSHING F/SPK1D0E3D
CAM LEVER BUSHING-13%0
BSH-GD-TYPE

STOP TRIP KNOTTER CAM 1390

KNT TRIF RESET CAM ASSY 1390

PLUNGER STOP CAM - 1380
LEFT PICKUP CAM- 1380
RIGHT PICKUP CAM- 1390

TWH FINGER DRV CAM ASSY- 1380
ELEC PROTECTIVE CAP- 1380
CAP (BOOT} F/SWIB025

FRESSURE VENT CAP ONLY

CAF FOR HUB348

6 AMP 12VDC CIRCUIT BREAKER
4GA Z0°SIDE MOUNT BATTERY CBL
MICRC-CHG SINGLE XWY PLUG/ASSY
MICRC CHNG IN-LINE SPLITTER
ENGINE GROUND CABLE- 1380
POSITWE POST BATTERY CBL-1380
TOP CHAMBER PLATE ASSY- 1390
FRT TOP CHM PLATE 15" CHAMBER-
UPPER CHAMBER STIFFENER 1390
LOWER CHAMBER STIFFENER 1390
SiDE ASSEMBLY, CHMBR, LH 1390
SIDE ASSEMBLY, CHMBR, RH 1380
CHAMBER STIFFENER BAR-1390
FRONT TOP CHAMBER-18" 1380

CHAIN 1/4 PRCOF COIL-BLU-KROME

33

43
31
51
31
81
15
9
19,37
28
23
25
67
63,57
75
17
17
63
13
81
48
g
29
91
91
a1
91
1
27,31
27.31
27
27
27
27
27
27,31

18
98




PARTS INDEX CONT.

CHNODBD231 AUTC {UBER CHAIN F/1380 45 CNKOOG10G0 CONN LINKS, #10¢, COTTER PIN 45
CHNOOGE0ET PAS TG FEEDER DRV CHAIN- 1390 z3 CNROOD0185 1/2 CORD CONNECTCR 89
CHNOO10097 MAIN DRIVE CHAIN- 1390 45 CNROOOD297 3/4"NPT CORD CONN 89
CHN0032287 FEEDER CHAIN GUIDE WEAR STRIP 45 COTQ000a01 HAIR PIN CLIP F/1" DIA CLV PIN 21
CHNO034480 BALE CHUTE CHAIN- 1380 81 COT0000502 1/8 X1 COTTER PIN 63,69
CHNG050107 RH PICKUP DRIVE CHAIN 23 COTCO00504 18X 1-1/2  COTTERPIN 83
CHNGOS0109 LH PICKUP DRIVE CHAIN 23 COTR000505 1/8 X 1-3/4 COTTERPIN 19
CHURO31506 RH FEED CHUTE SIDE PLATE -1380 25 CCTORDOTO04 5/32 X 1-34 COTTERPIN 19,23
CHU0031807 LH FEED CHUTE SIDE PLATE -1380 25 COTOCO0803 316 X 1-1/2 COTYER PIN 87
CHUOD31517 FEED CHUTE BACK ASSY - 1380 25 cOTO000805 3/16 X2 COTTER PIN 37
CHUQG31541 FEED CHUTE TOP SECTION - 1380 28 CPLO031253 BELT DRIVE COUPLING ASSY -1380 57
CHUO0032300 FRONT FEEDCHUTE 1380 19 CRABO30777 BELY IDLER BELLCRANK ASSY-1390 37
CHUO034420 WELDED BALE CHUTE ASSY- 1380 81 CRABC32174 CRANK, FEEDER - 1390 25
CIRDO24658 AUTC SHUTDOWN ASSEMBLY- 1300 89 CRAOC32662 CRANK, BALANCE, PICKUP.13290 19
CLHO017767 PICKUP DRIVE CLUTCH -1800 23 CRADD33485 PLUNGER STOP CRANK - 1360 . 75
CLHOO17773 P/UP CLUTCH ADAPTER 23 CUS0032524 BLACK HAY DOG CUSHION 1380 63,67
CLHC017848 P/U CLUTCH BISC - 270/370/4500 23 CYLOOOO324 DRAWBA§ SWING CYLINDER-1380 13,87
CLHOGI2034 KNCGTTER CLUTCH PAWL 1380 59 CYLO00206A BELT DRIVE CYLINDER 2X6 -1380 87
CLHO032044 KNOTTER CLUTCH STOP CLEAT-1390 59 CYLOD33748 VERTICAL TENSICN CYUINDER-1390 31,83
CLH0032045 KNOTTER CLUTCH DRIVEN HUB ASSY 59 CYLO034537 CLUTCH BELT CYLINDER- 1380 37
CLH0033112 HUB ASY.DRIVE CLUTCHKNTR-1390 59 DIO0046003  1N5404 DIODE  -WAS:ELCO0046003 88
CLHOPU1380 PICK UP CLUTCH- 1380 23 DOGEU32523 DOG, HAY 13¢0 63
CLPGGOCO02  SAFETY CLIPS F/10MM BALL- 1380 77 DOGDE33340 PLUNGER STOP DOG -1360 75
CLPOCO0130 HMOOK-TYPE FASTENER 53,7379 DOROG31542 FEED CHUTE ACCESS DOOR - 1396 25
CLPQCIGES1  3/8"8TD MYCON TUBE CLAMP 83,87 DPT0032§58 THROTTLE ROD ACCEL ADAPTR-1390 51
CLPOC21301  1/2’HYCON STD TUBE CLAMP 87 : DRBO031783 DRAWBAR ASSEMELY - 1390 12
CLPO022526 FAN GUARD CLIP ~-1500 73 DTZ0000524 SPARK ARRESTOR-FITS 2-1/2 TUBE 55
CLPO032525 HAY DOG CUSHION CLAMP 1390 83 DTZG001380 DTZ 4 CYUNDER ENG- 1380 ONLY 51
CLPD034840 KNOTTER SHAFT CLAMP- 1390 63 DTZ0008462 EXHAUST MANIFOLD FLANGE KIT 58
CLPDO35408 2'STDDUTY MUFFLER CLAMP 31 DTZ0271160  QIL TEMPERATURE SWITCH 51
CLPOQ3STST  Z-12°H.D. EXHAUST CLAMP 55 DTZ0272226 V BELT FALURE SWITCH KIT 51
CLPO100075 374 HYDRA ZORB HOSE CLAMP 75 DTZ0272401 BRUSH RING FIDEUTZ AIR SCREEN 53
CLPC708501 FUEL TANK STRAP 49 DTZ1118688 WASHER 51
CLP2110692 MNTG CLP FOR HYDAC ACCUM- 1380 87 DTZ1118246 BANJC BOLT 51
CLPT051028 STANDARD WORM DRIVE CLAMP #72 55 DTZ1137381 BRASS BOLY EXHST (NOT SHOWN) 55
CLP7051170  MiNt HOSE CLAMP 49 DTZ1137384 BRASS NUT EXMST (NOT SHOWN) 56
CLP7335752 A"'MUFFLER CLAMP. 1390 55 DTZ1173470 TEMPERATURE SENSOR 51
DTZ4178023 OIL PRESSURE SENDER  -DEUTZ 51

100




PARTS INDEX CONT.

DTZ1236291

DTZ1290579

DTZ2234942

DTZ2235175
DYZ2235178

DTZ33480338

DYTZ9980172

ELBOOSCHI 4
ELBOS03540

ELB0G904028

ELCC150005
ELCOSLI00B
ELCT831010
EXHODT1007
EXHO013808
F 0000028

F 0000072

F 0000123

F 0000158

F 0000169

F 0000220

F 0000225

¥ 0000246

F 0000278

F 0000440

F 0000658

F 6000658

F 0000759

F 0000760

F 0000802

F 0000856

F 0000857

F 0000883

F 0600893

F 0001517

£ 0001549

F 0061550

F 0001572

Ol FILLER CAP-DEUTZ ENGINE
BANJO FITTING

BRUSH ONLY F/DTZ272401
COOLING FAN BELT-DEUTZ
ALTERNATOR BELT F/DEUTZ ENG
EXHAUST DONUY F/OELITZ ENGINE
FUEL SHUTDOWN SCLENOID KIT
4" X 80" RUBBER ELBOW

312X 4 X890" RUBBER ELE

4"X 2-3/14"X 80"RUBBER ELBOW
HOBBS MINI HOUR METER
POTENTIOMETER SHF SEL LOCK NUT
POTENTIOMETER 2W, 10K OHM

#6 EXHAUST CAP 2-12 - 2-11/16
EXHAUST TUBE-DEUTZ & MURPHY
CONNECTING LINK-RCB0

12 X 42 X 3 42" KEYSTOCK

RC 50 OFFSET LINK

TWINE FINGER LINK BLOCK

BALE COUNTER ROD SPRING  -5P
HAY BOG PIN {172 X 3 CLEVIS)

KNTR DR SHF KEY 12X 2
KNOTTER BRAKE DISC WASHER
SPRING FIKNOTTER TRIP ARM
FERRULE .

14 GA. KNOTTER WORM WASHER
18 GA, KNOTTER WORM WASHER
OFFSET LINK - RCE0

CONNECTING LINK - RC80

1-3/8 FEED ARM WASHER -200/270
TWINE & WIRE GUIDE BUSHING
SNAP RING FITWN GUIDE BUSHING
IDLER PULLEY F/KNOT CHAIN DRIV
TANK FELTS | SET QF 3

TRIP SPRING

RH NEEDLE YOKE DRIVE ROD END
LH- NEEDLE YOKE DRIVE ROD END

CAM FOLLCWER-RESET-SADDLE LEV

51

51
53

51

51

55

51
55
55
55

88
89

89
56
55
23,45
33
23,45
69

51

83
25
37,61
67
67,75
65
65

23
23

51
31,75,77,79
31,75,77.79
37

49
15,67 69
75
75

§1,67,69

n

““ W M |

-

b D 1 S 4

0001589

0001611

0001618

0001619

0001654

0001680

0001687

0001689

0001730

aootret

6001793

0001797

0001889

0001880

0001809

0004050

0004159

0004160

0004161

0005048

0006498

0008519

0006673

0006781

00067&3

007063

0007397

0007401

0007448

0007449

0007450

0007451

0007453

QOG7454

00067523

0007541

0007562

HAY DOG SILENCER CNTR W/SCREWS
TWINE NEEDLE - CURVED

METER WHEEL SHAFT BRG W/CLAMPS
METER WHEEL SHAFT-BEARING ONLY
OUTER BEARING CUP

28 GA.KNOTTER WORM WASHER
KNURLED FRICTION DISC

FUEL TANK CAP

COMPRESSION SPRING FPTO CLTCH
CLUTCH PIN

FRICTION DISC F/PTO CLUTCH
CLUTCH PLT COMPRESSION SPRING
FLANGETTE F/F1618 BEARING
LOCKING COLLAR F/F1619 BEARING
BEARING CONE

ROLLER-SHUTTLE BAR DRIVE

1-3/8 X 10 GA MACHINE BUSHING

1-3/8 X 14 GA MACHINE BUSHING

1-3/8 X 18 GA MACHINE BUSHING

12" ADJ CLEVIS TAPPED 1/2"-20
CYLINDER PWVOT PIN

Z X8 HYDORAULIC CYLINDER

3/8 JIC X 1/2 NPT 90* MALE EL8

43/64 X 1-1/8" WAVE WASHER

AIR CLEANER WORM CLAMP-3"

1-3/8" KNOTTER SHAFT BEARING
SPROCKET 1/2"BORE F/CHN TIGHTN
1/8" NYLAFL.OW TUBING 40"

SADDLE LEVER SPRING EYEBOLT
INSIDE BRAKE PLATE W/LINING
OQUTSIDE BRAKE PLATE WAINING
BRAKE PLATE STUD
BRAKE PLATE SPRING
BRAKE LINING W/RIVETS
NEEDLE YOKE BEARING
COMPRESSION SPRING Wi

NEEDLE TC YOKE CARR BOLT VW/NUT

35

75

87
18
85
&7
49
23
23

23

&7
19
%

63
63
21,63
78

19
19,31,83,87
71
51
55

63

23

71
23,61,75
81
61
61
61

81
25

77

75

101




PARTS INDEX CONT.

Bo07554
0007558
0007585
0007586
0007587
0007859
0007860
aoovest
0007868
0007869
Qo070
ooo7aT
0007876
0007884
0ouTEss
0007880
ooo7es
0007892
0007893
0007947
0007948
000794%
0007973
0007976
0007a7Y
0007978
00067988
(007892
0007963
0007984
0007985
0007996
0007497
0007988
0007998
00080C0
0008001

0008003
102

NEEDLE YOKE DRIVE RCD

SADDLE LEVER SPRING

SLEEVE F/SADDLE LEVER ANCHOR
BUSHING F/SADDLE LEVER ANCHOR
SADDLE LEVER ANCHOR SEAL
TWINE KNIFE SCREW

KNIFE ARM WASHER 25 X 20 X 5M
KNOTTER BILL HOOK

TWINE HOLDER WAS: F 78 RA
TWINE DISC

TWINE DISC CLEANER

TWINE HOLDER DISC PINICN

KNT WORM & SHAFT (COMPL ONLY}
KNIFE ARM PIN

TWINE TENSION BASE ASSEMBLY
TWINE TENSION TOP

TWINE TENSION ASSEMBLY

SPACER WASHER F/KNIFE ARM PIN
NUT F/XNIFE ARM PIN

KNOTTER HOOK CAM ADJUST SPRING
KNOT HOOK CAM ADJUSTING SCREW
KNOTTER HOCK CAM ADJ SCREW-NUT
HOLDER FINEEDLE TWN GUIDE BUSH
SNAP RING F/KNIFE ARM SHAFT
1-3/8X1-7/8X.010 SPACER WASHER
1-3/8X1-7/8X 0068 SPACER WASHER
SNAP RING FINOTTER SHAFT

HUB W/CUPS - 8-HOLE

INNER WHEEL BEARING CUP

INNER WHL BRG CONE- 8-HOLE HUB
GREASE RETAINER- 8-HOLE HUB
OUTER BEARING CUP

OUTER WHL BRG CONE- 8-HOLE HUB
WASHER FAWHEEL SPINDLE

NUT FAWHEEL SPINDLE

HUB CAP- &HOLE HUB

LUG BOLT F/8-+HOLE HUB

HUB & SPINDLE ASSY - 8-HOLE

75
23,61
61
&1
61
88
85
&5
65
65
6%
-3
65
65
77
77
77
85

85

65
85
75
65
63
63
21
a3
93
93
83
83
93
93
93
83
83

83

F 0008011

F 0008022

F 0008023

£ 0008048

¥ G0D80EG

'F 0008051

F 0008052
F on0s0sg
F 0008069
F 0008070
F 0008071
E 0608144
F 0008146
F 0008147
F 0008188
F 0008274
F 0008275
F 0008280
F 0008287
F 0008288
F 0008308
F 0008383
FANDODOOMM
FANCDOOO02
FD 0000035
FO 0007111
Fl> 0007113
FD 0018808
FO 0023473
FD 0023534
FD 0023538
FD 00238712
FD 0023573
F& 0023576
F 0023581
FD 0023583
FD 0023951

FD 0025126

OUTER WHEEL BEARING CUP
METER WHEEL SHAFT QALY - 3 TIE
GUIDE WASHER

TWINE KNIFE

KNIFE ARM COMP{NAS FTEETET945)
KNCTTER HOOK CAM

TWINE HOLDER SPRING

SPACER F/BILL HOOK PIN - 020
SPACER F/BILL HDOK PIN - 032
TRIGGER FAKNOTTER BILL HOOK

PiN FOR BIiLL HOOK TRIGGER-4X15
TWINE FINGER BUSHING NUT
TWENE FINGER WASHER

TWINE FINGER DRIVE ROD BUSHING
SHUT-OFF VALVE

ROLLER FIKNIFE ARM

SNAP RING F/KNIFE ARM ROLLER

1 MM WASHER-WORM SHF & KNF ARM
STR AUTO LUBER FITTING

90* AUTO LUBER FITTING

FERRULE F/AUTO LUBER FITTING
FLANGETTE-NC ZERK F/FB8102
16"FAN BLADE & MOTOR COMPLETE
REPLACEMENT FAN BLADE
DECALDIESEL FUEL ONLY"1-1/2X4
25" X 4" WHITE “FREEMAN" DEGAL
36" X 5" WHITE "FREEMAN" DECAL
HYDRAULIC FLUID BECAL  -1500
CAUTION!E,.2.3..8 WARNINGS
KEEP SHIELDS IN PLACE...
WARNINGIDOC NOT RIDE ON...
SHLDS ARE F/YOUR PROTECT...
STAY CLEAR OF FAN WHILE...
DANGERILOOK & LISTEN FOR...
CAUTION! SHUT OFF MOTOR WHEN
WARNING! KEEP HANDS CLEAR...
DECAL LUG NUT 1692

PICKUP HAZARD WARNING DECAL

23

87

67

65

68

65

65

. 65

685

65

&5

89

89

69

T

65
65
€5
71
7%
71
17,23
73
73
95
95
86
a8
85
85
95
95 .96
95
95
95
73
85

o5



PARTS INDEX CONT.

FD 0030291
FD 0034273
FD 0034275
FD 0034276
FD 0034385
FB 0034738
FE& C034756
L 0034821
FD 0034824
FENOD32427
FENDO32430
FILOHFB613
FILOHHES3S
FilL.1160024
FI.1160243
FILCF90081
FILS1510v3
FLTO034591
FLWOG31112
FRM0O0313089
FRMOG31522
FRMOD31636
FRMO0031616
FSTO010401
FT 0000113
FT 0000193
FT 0000187
FT 0000252
FUSGE00025
FUS0000080
FUS0000065
GAGO000001
GAGL009080
GEROOOB0ES
GER0OOO7882
GEROQD7873
GERDO33083

GRDGOG04432

DECAL-WARNG CALIF PROPOSION 65
CAUTION JACK WiLL SUP VERT..
TENSION RAIL SELECTOR DECAL
DECAL, “1380" INLINE BALER

BALER CNTRL BX GRAPHIC OVERLAY
DECAL-"KNOTTER FAN SWITCH"
DECAL-"RECOMMENDED TIRE....."
DECAL“NQLIFT* 1390
DECAL-"KNOTTER LUBER TANK....
FENDER FLARE, PICKUP, LH 1380
FENDER FLARE, PICKUP, RH 1380
FILTER ELEMENT-SYNTHETIC- 1300
HYDRAULIC FILTER HEAD- 1380
OIL FILTER, DEUTZ

FUEL FILTER - DEUTZ

INLINE HYD PRESSURE Fli- 1380
HYD TANK FILTER- 1380
FEEDER BEARING SEAL PELT-1300
FLYWHEEL -1390
FRAME, SLIPPORT, BALER - 1390

REAR GEAR BOX CROSS FRM - 1380

S80TTOM FRAME CROSS MEMBER-1390

FRONT MAIN FRAME ASSY - 1390

MED DUTY FOLDING HANDLE FASTNR
CONNECTING LINK - #41 CHAIN

3/8" X 1/2" HOSE COUPLER

PUMP DRIVE CHAIN 68#41

516 - 718 MINI WORM CLAMP

PANEL FUSEHOLDER-BUSSMAN
FUSE - FRN-N-60 AMP-FUSETRON
FUSE - AGG 30

4"3000PS] TENSION GUAGE-1380
FUEL GAUGE, #R208C

MCDULAR CAM GEAR - WAS GER7942
HARDENED BILL HOOK PINION
HARDENED KNOTTER WORM PINION

BONDIOLI GEARBOX- 1390

85

96

95

85

B89

85

95

9%

95

19

18

87

C 87

51
51
51,7187
49
25
33

13
25,27
27,31
27
21
37
71
37

71
89
88
89

83
8%
B3
65

65

38

CAGE F/IKNOTTER BLOWER-COMPLETE 73

GRDO034122
GRDO034648
GSKO700110
GUD0032696
GUDCD326887
GUDG033425
GUD0033484
GLID0O034384
GUDO034385
GUDO034500
GUDO0034503
HANOC00150
HANOGQOOE17
HMANDO17235
HANO0D34446
HGROG16785
HNGOO0C810
HNG0034552
HOS0034404
HOS0634405
HOB0034415
HOS0034416
HOS0034417
HOS0034418
HOS0034419
HOS0034748
HOS0034750
HOS00347561

HOQS0034752

HOB0034763

HOS0034754

HOS0034787

HOS0034788

HOSB0034790

MOS0034791

HOS003484 14

HC 0034842

MRNOG34682

PICKUP CHAIN GUARD- 1380

WIND GUARD- 1380
SWITCH GASKET- 1380
GUIDE, BOTTOM, SHIELD 1390
GUIDE, REAR, SHIELD 1390
CENTER BELY GUIDE ASSY- 1380
REAR BELT GUIDE ASSY- 1380
BALE CHUTE ANGEL GUIDE- 1380
BALE CHUTE ROTATION GUIDE-1390
GUIDE OUTERIDLER BELT - 1380
GUIDE INNER,IDLER BELT - 1380
PLATED DOOR HANDLE

CHROME GRAB HANDLE-#817
HANDLE FOR TWINE BOX LID

STEP HANDLE- 1380
HYDRAULIC HOSE HANGER
HINGE FOR TWINE BOX (PAIR
TOOL BOX HINGE- 1380

ROD END P/U CYL TO PORT C-1390
BUTT END P/U CYL TOPORT D
ENGINE FUEL INLET TO TNK FRONT
TOP TNS CYL BUTT END TO LH TNS
TENSION CYLINDER HOSE- 1380
TOP TNS CYL ROD END TO RH CYL
TENSION CYLINDER HOSE- 1380
TENSION SUPPLY HOSE-76"LG 1390
TENSION RETURN HOSE-58'LG 1380
CLUTCH SUPPLY HOSE- 21" 1380
PUMP SUCTION HOSE.1"X 28" 1390
MANIFOLD SUPPLY HOSE-30" 1380
DRAWBAR & LUBER TO PUMP HOSES
HOSE, HYD, KNT LUB.PUMP-FILTER
HOSE KNT 1UB.SOLVAL. RTN

HOSE HYD, TENS GAGE-F PORT MANI
HOSE,HYD,PORT 2 KNT SOL-KNT MF
TENSION CYLINDER HOSE- 1380
HOSE HYD BLKHD-KNT LUBER 1380

ENGINE WIRING HMARNESS- 1380

19
15
89
18
19
33
33
81
81
a7
37
19
31
77
79
13
73,77
79
87
a7
49
83
83
83
83
83
83
87
87
87
7187
71
71
83
71
53
|

81
103



PARTSINDEX CONT.

HRNOJ34683
HRNOO34684
HRNOO34728
HRNG034729
HRNGO34730
HRNGD34818
MRNO034863
HRNO034864
HRNOO3486%
HRNOG3 4866
HRNOG34867
HRNO{34868
HEEDOD1875
H5GU032183
HEN0031353
HTBO030006
HTHC021087
HTHO028450
HUBDOG00348
HUB000BT12
HUB0031140
HUBG031350
HYD1e6s9022
HYD3G69021
HYD3108042
HYD3$58010
HY[D31688020
HYD3162030
HYD3455030
HYD3015042
HYDS128020
HYDE205020
HYD5205060
HYD5315033
HYDE315034
MYDS315040
HYDS5315043

HYD5325030
104

CONTROL BOX TO DRAWBAR HARNESS 61

REMOTE TO DRAWBAR HARNESS-1380 81t

WORK LIGHT HARNESS - 1380
BALER RUNNING LIGHT HARN.-1380
DRAW BAR RUNNING LIGHTS- 1390
KNOTTER FAN HARNESS- 1386
DRB LH VALVE JUMPER WIRE- 1380
PG "UP" VLV JUMPER WIRE- 1390
DRB RH VLV JUMPER WIRE- 1380
PAJ “DOWN" VLV JUMPER WIR-1350
CLH "ENGAGE" JUMPER WIRE- 1380
HYD SOLENCID VLV HARNESS- 1380
3/18"ID FUEL LINE HOSE-BULK
FEEDER BEARING HOUSING  -139C
AUX DRIVE BRG HOUSING 1390
3/8"16 X 2" HEX TAP BOLT-PLTD
BALL MITCHW/FLAT PLT -NO BALL

COUPLER LESS BALL

HUEB W/BRGS & SEALS -BBRS PU
HUB ONLY
FLYWHEEL SHEAR HUB -1380

AUXEIARY DRIVE SHEAR HUB-1380
H4HOS X 1/4NPT 80" MINI-BARE
78 NPT STEEL MEX NIPPLE

1/2 TC 1/4 STEEL PIPE BUSHING
18 HEX HEAD STEEL PIPE PLUG
1/4 SQCKET HD STEEL PIPE PLUG
3/8 SOCKET HD STEEL PIPE PLUG
3/8"90*ST THREAD O'RNG MALE L
12 TO 1/4 JIC TUBE REDUCER
14" JC CAP

1/4 JIC X 1/8 NPT MALE CONN

3/4 JIC X 3/4 NPT MALE CONN
3/8IC X 3/8 O-RNG ST THD CONN
3/8 JIC X 1/2 G-RNG 5T THD CON
H2ZAC X 142 O-RNG ST THD CONN
1/2JIC X 3/8 O-RNG ST THD CONN

I8 JIC BULKHEAD UNION

91
91
21
81
81

a1

91

91
91
1
49
25
43
59
13
13
19
19
33
43
48
7
83
25
49
23
71
85
71,85
71
87
85
37,71,87
37
85

83

HYD5355022
HYD5355020
HYD5375030
HYD5405034
HYDS405045
HYD5405050
HYD5405070
HYD5515034
HYD5515040
MY D55 15048
HYD5515068
HYD5525020
HYDEE05035
HYD57 15033
HYD5716030
HYD57 46666
HYD5755030
HYD5924030
HYDEBOBOED
HYD7230040
HYD7231030
JEKD 178203

KNF0O31755
KNT0024098
KNT0032132

KNTD032447

KNTD032448

KNTB032449
KNTD032458
KNTO032459

KNTO032452

KNTO032478
KNT0033330
KNTDO34845
KNTOOB0060
KNTODBOOBA
KOBOOD1P2B

KRPO020740

114 JIC X 1/8 NPT 48" MALE ELB
3/8 JIC X 114 NPT 45" MALE ELB
3/8 JIC 45" BLKMD UNION ELBOW
3/8 JIC X 1/2 NPT 80 MALE ELB
3/8 JIC X 3/8 NPT 90" MALE ELB
4 JiIC X 3/4 NPT S0* MALE ELB

1" 4IC X 1" NPT 90" MALE ELB

38 JIC X 172 O-RING 90 ELBOW
12 JIC X 172 O-RING 86 ELBOW
112 JIC X 3/4 O-RING 80% ELBOW
1" JIC X 34" O-RING 80* ELB

14 JIC X 20" BLKHD UNION ELB
3/8 JIC X 3/8 NPT MALE BR TEE
38 TUB X 1/2 O-RING BRNCH TEE
38 O-RING X 1/2M JiC RUN TEE
3/8 TUB X 3/8 O-RING RUN TEE
38" C X 174 NPT MALE RUN TEE
3/8 BULKHEAD NUT

FHA'ORING X 3/4M SC*PIPE

112" O-RING HEX HEAD PLUG

3/8" O-RING SOCKET HEAD PLUG
JACK 5C00LB SIDEWIND-1380
STATIONARY KNIFE- 1380

METER WHEEL ASSY-AF/11-90-1590
BAR ASSY, TRIP, METER, KNOTTER
RIGHT HAND KNOTTER MOUNT 1390
LEFT HAND KNOTTER MOUNT 1390
TWN FINGER DRV SHAFT ASSY 1380
BRG TRIF KNOTTER MOUNT 1380
KNOTTER TRI#® BELLCRNK ASY-1380
TRIP KNOTTER SHAFT ASSY 1380
KNOTTER BRAKE DISC ASSY -1300
ASSY.STOP BAR, TRIP METER 1380
TWINE FINGER- 1390
KNOTTER FRAME ONLY

HEAD ASSY-W/FT661 F71869,F3049
PGTENTIOMETER KNOB- 1380

CLUTCH PAWL PIN KEEPER

71
51

87

83
48,71,83
49

49

87

87

a7

87

71

83

83

a5
71,85
83
83,87
87
37,57

85

29
67
867
63
63
69
67
67
67
61
87
6¢
65
63
89

59



PARTS INDEX CONT.

LATO00G0Z01  RUBBER DRAW LATCH 38,77 MNTO030787 BELT IDLER MOUNT ASSEMBLY-1380 37
LATO034428 DRAWBAR LATCH- 1380 13 MNTOG31818 METER WHL BRG MNT-18" CHAMBER 67
LEV0025133 LOWER SADDLE LEVER ASSY-A/1-82 61 MNTOG32161 MNT,SWIVEL ACCEL THROTTLE-1380 51
LEV0032158  LVR ADAPTOR RODACCEL THROTTLE 51 : MNT0032288 FEEDER CHAIN IDLER MOUNT- 1390 45
LEVOD324586 STOP CLUT&H LEVER 1380 67 MNTO0032286 FEEDER CHAIN GUIDE MOUNT- 1380 45
LEVO032483 LEVER ASSY, SADDLE 1390 61 . MNTQ032470  LH SIDE TNS RAIL MNT ASSY-1380 27
LEVOD33378 PLUNGER STOP CAM LEVER - 1390 75 MNTOD32474 RHM SIDE TNS RAIL MNT ASSY 1380 27
LEV0O034019  PICKUP LEFT CAM LEVER 17 MNT0032800 PICKUP MOUNT 1380 21
LEVD034020 PICKUP RIGHT CAM LEVER 17 MNTO033111  MOUNT PUMP LUBE KNTR - 1380 71
LIDONA4553 TOOLBOX LID ASSEMBLY- 1390 79 MNTOC33317 SPEED SENSOR MOCUNT 91
LINOO31077  LH. CHMB WEAR LINER ASSY-1390 27,28 MNT0033327 METER TRIP BAR MOUNT ASSY-1390 &7
LINGO31678 R.M. CHMB WEAR LINER ASSY-1390 27,28 MNTO033416 MOUNT, BOX, TWINE, FRONT -1380 77
LINDG34231  FRONT TOP CHM LINER ASSY- 1380 31 MNTRO33417  TWINE BOX MOUNT-REAR-1390 77
LINDO34233 REAR TOP CHAMBER LINER. 1380 31 MNTO033824 TENSION VALVE MOUNT 1380 27
LINOD35157 LEFT CHAMBER LINERS 1380 +4/00 28 MNTO034401 HYD PRESSURE FILTER MNT- 13980 51
LINOD351568 CENTER CHAMBER LINER-1390 28 MNTO034608 KNOTTER FAN FRONT SHROUD MNT 73
LINOD35189  RIGHT CHAMBER LINER F/1380 28 MNT0034606 KNOTTER FAN RH SHROUD MINT-1380 73
LITQOO0001  REPLACEMENT BULB 91 MNTO034607 KNOTTER FAN LH SHROUD MNT-13%0 73
LITODDDO12  TAIL LAMP HOUSING - 5P a1 MNTOD34642 METER WHL BRG MNT-15" CHAMBER 67
LIT11081%  P/U AND FEEDER LIGHT- 1380 91 MNTO03466817 KNT LUBER TANK MNT ASSY- 1390 71
LiT1410112  DIRECTIONAL LAMP-COMPLETE g1 MNTOG34687 FLYWHEEL SHD MNT ASSY- 1380 35
LIT1410122 STOP/TAIL LAMP-COMPLETE 91 MNTO034737 AIR CLEANER MOUNT- 1380 58
LIT5205D18  REAR SPOT PATTERN LIGHT- 1330 91 MNTD034786 KNT CHN IDLER MOUNT ASSY- 1380 45
LITB5805CEE KNT FLOOD LIGHT W/ SWITCH-1380 91 MNT0G034837 PROXIMITY SWITCH MOUNT- 1380 91
LiT7191511  TRAPEZOID HALOGEN MEADLIGHT 21 MNT0034856 MOUNT, SHIELD, CHAIN - 1380 47
LITXVLIA124  LED INDICATOR LAMP 12 VDC-1380 8s MNTO034860 KNOTTER DUAL BRAKE MOUNT-1380 &1
LNKOD31503  AUXILARY DRIVE DRAG LINK-1390 43 MNTOG50025 KNTR FAN SHROUD MNT 73
LNKD032663 LA SPRING BALANCE LINK- 1380 18 NMS30001023 LUG NUT F/STDD1659381-SP,53,54 12
LNKOO32695 RH SPRING BALANCE LINK- 1380 19 NMS000TN13 BEARING LOCKNUT-TN13 . 43
LNK0O32708 PICKUP BALANCE LINK- 1380 19 NP 0000100 SERIAL NO.ID PLATE 96
LNKOO32711  P/U LIFT FLOATING LINK- 1380 | 19 OFLOGO1000 OFFSET LINKS, #100 45
LNK0O032823 FEEDER LINK ASSY 1380 25 PCY0032248 REEL, PICKUP 1380 17
LNKO033487 PLUNGER STOP LINK - 1380 75 PCYD032375 LH. PICKUP SWING PLATE 1380 2%
LOKOO17500 1-3/4 STD THD LOCK COLLAR-1BL 25 PCY0032376 RH PICKUP SWING PLATE 1390 19
LTHGO21008 SCREEN LATCH EYE -230/370W/DTZ 53 Y PCY0032581 FRAME, PICKUP 1380 17
LUBORE3313  INJECTOR, REPLACEMENT ONLY ’ 71 PCY0034008 PICKUP TINE - 1390 17
LUB0833116 LUBER ASSY MANIFCLD -6 MOLE 71 PCYO034017 PICKUP TINE BAR - 4380 17
MLD7500317 BLACK QUICKEDGE TRiM MOLDING 73 PINODOOGO1  1"DIA CYL ROD CLEVIS PIN 21

105




PARTS INDEX CONT.

PINCO0000Z
PINCOD1380
PINGC030841
PINOD31504
PIN0O031833
PINOB33395
PINO033506
PINOC33507
PINOD34696
PIN0035199
PLG0031038
PLG0031042
PLGO031043
PLGOO32677
PLGO032678
PLGDO34588
PLGOD35058
PLG0035059
PLTO030664
PLT0030665
PLT0031204
PLTG031348
PLTO031352
PLTO032291
PLT0033259
PLTO033418
PMP1258XG2
PMP4731107
PNLO034413
PRPOO10000
PUL0G30770
RELO041F 41
REL5058963
REMOTE 1390
RETO0031144
RETO0516098
RIVO000106

RIV0000122
106

DRAWBAR LATCH PIN- 1380
P/U STOPR PIN 3/4"X 3-1/2"1380
CONNECTICN ROD PLG PIN - ~1390
AUX DRIVE DRAG LINK PIN-1380
DRAWBAR PIVOT PiN 1380

PIN CYLINDER CLUTCH BELT -1380
FEEDR LNK FRONT PIVOT PIN-1380
FEEDR LNK REAR PIVOT PIN-1380
FLYWHEEL BELT GUIDE PIN- 1320
KNOTTER CLUTCH PAWL PNOT PIN
PLUNGER FRNT ROLLER RAIL UPPER
LOWER PLG REAR ROLR RAIL -1380
UPPER PLG REAR ROLR RAIL -13980
RAH ROLLER PLNGR FRONT LOW.LH
RAIL ROLLER PLNGR, FRONT,LOW RH
FRONT PLUNGER RCLLER BOI.T-1380
PLGR ASSY FOR 16 X 22 CHM-1380
PLG ASSY FOR 15 X 22 CHM- 1380
BEARING CLAMP PLATE  .1390
FLYWHEEL HSG BEARING PLT-1380
CON RCD PIN CLAMP NUT PLT-1380
AUXILIARY CRANK LINK PLT-1380
AUXILIARY DRV BRG MNT PLT-1380
FEEDER CHAIN GUIDE PLATE 1380
BELT IDLER NUT PLATE  -1380
BELT GUIDE PLATE- 1380
MYDRAULIC GEAR PUMP F/1380

AUTC LUBER PUMP -WAS:F 8200
BALER CONTROL BOX PANEL SCREEN
TWINE BOX LID PROP
IDLER PULLEY ASSEMBLY  -1380
RELAY SPSTNO12VEC CQil., 70AMP
RELAY DPDT 12V 4GA 1592
TRACTOR REMOTE CONTROL- 1380
FLYWHEEL RETAINER WASHER -1390
RETAINING RING 1390
RIWET F/IKNOTTER BRAKE LINING

$S RIVET-3/16 X .126-250 GRIP

132
19
41
43
13
37
25
25
33,37
59
28
28
29
29
29
41
41
41
87
57
41
43
43
T4
37
33
51,87
71
&9
77
37
a9
89
3]
33
37
&1

73,79

RIVODOOGE04

RNGO0O2133

RNGoG0O2z212

RNGO002238

| RNGDODEZ6Z

RNGDO052E3

RNGD023161

RNGHO00156

RNGE000162

RNG5000244

RNG5000433

RNG5G02281

RODD0O30844

ROLDO032162

RODO034577

RODOO34579

RCD0OO34872

RODO034884

R& 0006002

RS 0006003

RS 0006022

R& 0010500

RS 3451926

RS 8227344

SCOMO0a030

SCOM108020

SCCOM108025

SCCM110020

SCCM110030

SCCM110080

SCCM114100

SCCM210025

SCOM110040

SCRO020449

SCR00228878

SDRORAS32C

SELDO34823

SELCD48025

3/16X1/4 STAINLESS GRIP RIVET
PARKER O'RING-NITRILE COMPOUND
CAM LEVER O-RING

2-238 O'RING F/AUX DRV 1380
SEALING RING F/1/2'CONNECTOR
SEALING RING F/3/4"CONNECTOR
BEARING THRUST RING

PLG STOP SPRING SNAP RNG- 1390
?_-5.’8"1NTERNA§_ RETAINING RING
INTERNAL RETAINING RING- 1390
INTERNAL RETAINING RING F/1380
RETAINING RING, BEVELED 1380
PLUNGER CONNECTING RCD  -1390
ROD, ACCELERATOR THROTTLE-1380
PLGR STOP SPRING HOUSING- 1390
ROD, STOP, FRONT 1380
PLG STOP SPG ADJ ROD- 1380

ROD DRIVE FINGER, TWINE - 1380
BiLL HOOK BUSHING F/KNTSC080
TWINE DISC BUSHING F/KNTE0060
KNIFE ARM BUSHING FANNTE0080
SNiM WASHER-WORM SHF & KNF ARM
PIN F/BILL HOOK CAM & SPRING
SPIRAL PIN FIKNOTTER GEARS

vt X 30MM MC HEX HD CS

8 X 20M MC HEX HD CS-PLTD

MM X 25MM MC HEX HD CS

10M X 20M MO HEX HD CS-ZP 8.8

100 X 30M MC MEX HD CS-PLT-B.8
10M X 80M MC HEX HD CS-PLT-88
14M X 100M MC HEX HD C5-PLTD

10 X 25M MC H-EX HD C8-PLT-8.8
10M X 40M 1.5 SOCKET HD CS-8.8

FRONT SCRN ASSY F/DTZ AIR SCRN

SCRN ATACH PNL ASSY-A/94-384CY
FUEL LEVEL SENDER - 1390
SEAL F/HUB

OlL SEAL C/R 45025 -1380

35,53
13
23
43
89
28
25
78

25

41
59
41
51
75
75
75
69
85
85
85
a5
65
65
65
53
65
57
57
53
53
51
57
53
53
48
18

33



PARTS INDEX CONT.

SELVS507848
SFCO034788
SFC0080513
SHDO032702
SHDOO32703
SHDOO33337
SHDOO033708
SHDOG34277
SHDO034280
SHDO034281
$HDO034289
SHD0034290
SHDOD34301
SHDO034308
SHDOO34710
SHDO034802
SHDO03I4844
SHFO032184
SHFCG032317

SHFD032318
SHF0032455

SHFQ032786
SHF0033346
SHFO034018
SHF(N034534
SHF0O035345
SHMO000103
SHMO000105
SHMO032448
SHMO034430
SHRO0346C9
SHVO030660
SMS0001380
SMSC0B0317
SMSE257500
SOKO0000861
SOKOCG00007

SCKO012310

BRG SEAL-USE W/SPC34397- 1380

LOWER R NDL YOKE BOLT- 1390
H2"X 3.79"NF GRD 8 CS-PLTD
LEFT PICKUP SHIELD 1380
RIGHT PICKUP SHIELD 1380
BALE SENSOR SHIELD
MAIN SHIELD MOUNT. 1380

KNT DRV EPROCKET REAR SHD-1380
FLYWHEEL DRV BELT SHIELD- 1390
CHN SHIELD FOR KNTHFDR- 1380
IDLER SPK 8HIELD ASSY

FLYWHEEL SHIELD - 1380

ENGINE DRV BELT SHIELD- 1380
SHIELD, BELT - 1380
TWINE TENSIONER SHIELD- 1380

SHIELD MANIFOLD BYDRAULIC 1396
R. H. CRANK SHIELD- 1300

FEEDER TINE PIVOT SHAFT-1380
RHFEEDER DRIVE SHAFT -138C

LH.FEEDER DRIVE SHAFT -1380

KNOTTER SHAFT- 1380

PICKUP DRIVE SHAFT 1380
PLUNGER STOP SHAFT - 1380
TINE BAR CENTER SHAFT- 1390
BELLCRNK CLTCH PIVOT ASSY-1390
REAR PLG ROL SHAFT BLOCK- 1390
1-3/8 X 1-7/8 X.015 STEEL SHiv

1-3/8"X 1-7/8 X.020 STEEL SHIM

PLUNGER STOP SHIM - 1380
DRAWBAR LATCH SHIM- 1380
KNOTTER FAN SHROUD- 1380
DPRIVE BELT SHEAVE -139¢

OPEN EYE STEEL WIRE EYEBOLT-ZP
3/B"NC X 5"FLANGED 12PT GAP 8C
5/8"X 34'N.C. SHOULDER BOLT
METAL BALL SOK END FITTING
SOCKET BCOT FOR 7 CONDUCTOR

ELECTRICAL SQCKET, 7 POLE

25
75
63
19
21
67
53
47
33
47
47
386
51
37

77

48

47

25

25

25
63

23

75

17

37

41

63

€3

75

13

73

57

37

419

35

77

91

91

SPC0031348
SPCOD31714
SPCO032740
SPCO033343
SPCOR33423
SPCOG34170
SPCO034229
SPC0034242
SPCO034387
SPCO034653
SPC0034667
SPC0034714
SPCO024B62
SPCO035239
SPGO000080
SPGO020662
SPG0023160
SPGD025466
SPG100D%75
SPG1500800
SPGET758535
SPKO000100
SPKD002416
SPKO031501

5PK0033113

SPKOD33812

SPKO050824
SPKOGS0B28
SPKOOGOB18
SPKOOEB0B24
SPKO100ES0
SPKOE0SK33
SPK5CJA16H
SPKEOBTB21
SPNO030661

SPN0O033158
SPNO034103

SPNOD34224

AUX CRANK ARM SPACER- 1380
DRAWBAR BEARING SPACER-1390
SPACER, IDLER 1390
SPACER, STOP, PLUNGER-1390
SPACER, GUIDE, BELT

BELT IDLER OUTER GUD SPC- 1300
PICKUP SPRING SPACER- 1380
TOP TENSION RAIL SPACER- 1380
FEEDER BRG SEAL SPACER- 1350
KNOTTER FAN SHR SPACER. 1380
KNT FAN LOWER CAGE SPACER-1380
AIR SCREEN SPACER- 390
SPAGER MOUNT.SHIELD CHAIN, 1386
KNT LUBER PMP MNT SPACER- 1380
80 LB GAS SPRING- 1380
PLUNGER LATCH SPRING 370
SIDE HAY DOG SPRING-A/S5 -1580
KNT HOOK GAM ADJ SPRING
PLUNGER STOP DOG SPRING-1390
PLUNGER STOP CAM SPRING-1390
EXTENSION SPRING 1300
FDR DRV IDLER SPROCKET- 1380
DLER SPROCKET-1/2"BR,17T
FEEDER DRIVE SPROCKET-1390
SPROCKET KNOTTER DRIVE - 1380
PiU DRIVEN SPROCKET-1300+8/08
50824 SPROCKET, 1-1/4" BORE
50B28 SPK,4.375"BR,5/16"KW 255
50818 125"BR KW 2-88 SPROCKET
60B24 SPK,1.25"BR,1/4KW 2SS 90
SPROCKET-FEEDER ASSEMBLY-1390
P} DRIVE SPROCKET-1390
KNOTTER LUBE PUMP DRIVE
P/ TAPERLOCK SPROCKET  -1380
BELT DRIVE SPINDLE ASSY -1390
HIWAY TIRE BALER SPINDLE
PICKUP WHEEL SPINDLE - 1380

FIELD TIRE BALER SPINDLE-1380

43
13
23
75
33
a7
19
31
25
73
73
53
47
45
77
37,75
63
&5
75
75
59
45
23,45
43
43
23
23
23
23
23
25
25
74
23
57
93
19

93
107




PARTS INDEX CONT.

$Q183131500 5/16 X 1-1/2 5Q HEAD SCREW (07-118) 29 TIR4060155  FIELD YIRE AND WHEEL ASSY-1390 93
5Q83751000 3/8 X 1"SQUARE HD SET SCREW 83 TNKOD3276T 30 GAL. FUEL TANK/AFT 12/99 48
SQS3752500 3/8 X 2-1/2 SQ HEAD SCREW (07-118) 29 TNKO034556 KNOTTER LUBER TANK- 1380 71
STDC00OM1O M10 BALL STUD- 1380 77 THNKO04Z880 HYD RESERVOIR WIFILL NECK-BGAI 49
§TO0034878 STOP, GUARD, WIND, LEFT-1380C 15 TNS0031885 HORIZONTAL TENS RAIL SQZ-1390 31
STOO034880 STOP, GUARD, WIND RIGHT - 1380 15 TNS0033586 TOP (LH ONLY) & BTM TNS RAIL 31
STPGD34440 LH STEP ASSEMBLY- 1380 79 TNS0033587 TOP RH, TENSION RAIL - 1390 a1
STPO034548 RH STEP ASSEMBLY- 1380 78 TNE0033588 BEAM, RAIL, TENSION - 1380 31
$TP0D24608 KNOTTER FAN SHROUD STOP-1390 73 TNS0033601 SIDE TENSION RAIL - 1380 31
STREO32015 STRIPPER, FEEDER, LH  -1380 25 TNSOC33671 TENSIONER,CHAIN,PICKUP - 1390 23
STRO0320116 STRIPPER, FEEDER, RH 138¢ 25 TUBOO34679 MYD.TUBE, PUMP TO FILTER 87
STRO032060 STRIPPER, CENTER, PICKUP-1380 17 TUBS034757 10" INTAKE TUBE- 1380 55
S§TRO032170 CONTR FEEDER STRIPPER MNT ASSY 25 TUBO034758 12 1/2" INTAKE TUBE. 1390 55
STRO032313 STRIPPER, FEEDER, CENTER 1390 26 TUBDO34758 36 4/2" INTAKE TUBE- 1390 85
STRO032387 LEFT END STRIPPER-PICKUP- 1380 17 TUBOO34788 TUBEHYD FILYER - VALVE 71
STR0032383 RIGHT END STRIPPER-PICKUP-1340 17 TUBCG034833 HYD TUBE, H PORT-ACCUM. 87
STS2500313  1/4 X 516 SOCKET SET SCREW 67 TUBG034834 HYD TUBE TNE TO CYL ROD END 83
SUPDB21012 SCREEN PANEL SUPT.-200/330/370 53 TUBO034835 HYD,TUBE, TANK TO FILTER 87
SUPOG31615 UPPER REARGEAR BX SUPPORT1380 27 TUBOC34839 HYD TUBE,TNS REL VLV TO CYL 83
SUP0032163 THROTTLE ACCEL SWIVEL SUP-1380 &1 TUB0034843 HYD TUBE,PCRT B TO BULKHEAD 87
SUP0034447 LIGHT SUPPORT- 1390 78 TUBD034871 HYD TUBE, PORT G-PORT IN 87
SUPC034836 CHAIN SHIELD SUPPORT F/1380C 47 TUBOO37500 3/8" BUNDY TUBING, 1" LONG &9
SUPS034853 FLYWHEEL SHIELD SUPPORT- 13980 35 UBLOO34451 4 X 5, 1/2 NC SQ BEND U-BOLT 77,79
SUPGD34861 CHN SHD LOWER SUPPORT- 1390 47 VLVE000003 KNOTTER LUBE VALVE ASSY-1390 71
SWIOOVDD1S ROCKER SWITCH DPDT 2 POS 1390 89 VLVOC004i5 VALVE STEM 93
SWICP79702 PUSHBUTTON SWITCH DPST-1380 89 VLVOROOS00 SELECTOR VALVE -WAS:01-504 &3
SWIOZAZBG3 KEYSWITCH OPERATOR 3 POS- 1380 89 VLVC0ZX611  CHECK VALVE 3/4" NPT - 1380 87
SWIBUMT 12F INDUCTIVE PROXIMITY SENSOR 67,81 VEV31T5100  MAIN HYD VALVE COMPLETE- 1330 85
SWIZAZBZ10 SWITCH CONTACT BLOCK  -1380 88 VEV71145820 PROP/CONTROLLER/AMPLIFIER-1380 85
TEBS002140 2 POST BLOCK 88 VLVCNCC116 1116 FiIXED ORIFICE RESTIRC CAR 85
TER0563216  16/14 GA 1/4"COV QUIK SLB-FEML 73 VLVCNCC132 132 FIXED CRIFICE RESTRIC CAR 85
TER0563217  16/14 GA 1/4"COV QUIK SLD-MALE 73 VLVCONCC164 SUN CNCC-XEN 1/84 FIXED RSTRCR 85
TINDO34001  TINE, FEEDER - 1380 25 VLVCPECB1E POPPET SOLENGID VALVE NC 85
TINOD34907 FEEDER PIVOT TINE ASSY- 1380 25 VLVCP5082B POPPET SOLENOID VALVE.NO 85
TIROG04088  TIRE Fr4500 P/UME0OXS 4 PLY) 19 VLVOPS55820 PROPORTIONAL RELIER VALVE 85
TIRG88128  4.00 X 8 TUBE F/TIR4008 18 VLVCXCDXCN CHECK VALVE CARTRIDGE 85
TIR14175F3  HIWAY TIRE 14 X 17514 PLY 93 VLVCXDAXCN SUN CHECK VALVE CARTRIDGE-138G 85
TIR40068020  FIELD TIRE ONLY a3 VLVPVDALEN PILOTED PRESS REDUCING VALVE 85

108




PARTS INDEX CONT.

VLVQCDALAN
VLVRVCALAN
WASQ015783
WASO034578
WASOOTW113
WCTM100100
WCTM100100
WCTM100140
WHLOD00004
WHLO0175105
WHL 0401536

WH1.0412530

DIFFERENTIAL UNLOAD PILOT CART
PILCTED RELIEF CARTRIDGE-1390
HARDENED 22228 MACHINE BUSHING
WASHER, 5TOP, PLUNGER 1380
BEARING LOCKWASHER TW113
0 MM FLATWASHER - PLTD

10 MM FLATWASHER - PLATED

14 MM FLATWASHER - PLATED
FIELD WHEEL ONLY

HIWAY WHEEL 176 X 105
WHLU/TIR ASSY 4 X B

WHEEL-8 X 3.75(4 ON 4)PAJ

WHEHWY 1380 HIWAY TIRE AND WHEEL ASSY

WLKMOG00S0
WLKMOT0100
WLKM100140
YOK0031884
YOK0031895
YOK0032485
YOKO034543
ZZ 0000208
27 0000214
7Z 0000219
7z 0000220
ZZ 0000228
27 0000406

ZZ 0000411

8 MM LOCKWASHER

10 MM LOCKWASHER

14 MM LOCKWASHER - PLATED
TOP REAR CHAMBER YOKE 1390

BOTTOM REAR CHAMBER YOKE-1380

YOKE ASSY, NEEDLE 1300
WIND GUARD YOKE- 1330
78 X 18 GA MACHINE BUSHING

1X1-1/2X14 GA MACHINE BUSHING
1 X2 X 14 GA MACHINE BUSHING
1-14"X 34"X 10GA MACH BUSHIG
1-7/8"X 1-1/4"0GA MACH BSH
14 X4 X1 KEY

3/8 X 5/16 X 2 KEY (HITON SHY)

85
85
23
75
43
51
53
53
93
93
19

19

93

65
51,5357
53
31
31
75
15
23
37
18
75
23
67

59

N N NKNRKRNNEHKNRNENN

0000428

00006433

0000434

0000435

6000440

0000450

000451

0600452

0006454

00060463

0002003

S/1EX5ME X 1 KEY

3/8 X 5116 X 1-1/2 KEY

3/8 X 5/16 X 3 LONG KEY

3/8 X 516 X 114 LONG KEY

3/8 X 5/16 X 3/4 |LONG KEY

114 X 114 X 1-1/8 KEY

12 X 42 X3-12KEY

38"X 1-1/4"WOODRUFF KEY #1210
/4 X114 X 2 KEY

12 X 3/8 X 3-3/4 LONG KEY

1" STEEL SET COLLAR

23
63
61,63
59,63
83
23
25
57
23
43

67

108







